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1. TEST SUMMARY
1.1. TEST DESCRIPTION

According to the specifications of the manufacturer, the EUT must comply with the requirements of
the following standards:
KDB 905462 D02 UNII DFS Compliance Procedures New Rules v02
The following reference test guidance is not within the scope of accreditation of A2LA:

KDB 789033 D02 General U-NII Test Procedures New Rules v02r01

Test procedures according to the technical standards:

Report No: C250429188-RF05

Part 15.407(h) Dynamic Frequency Selection (DFS)

Clause Test Parameter Remarks Pass/Fail
15.407 DFS Detection Threshold Applicable Pass
15.407 U-NII Detection Bandwidth Applicable Pass
15.407 Channel Availability Check Time Applicable Pass
15.407 Channel Move Time Applicable Pass
15.407 Channel Closing Transmission Time Applicable Pass
15.407 Non- Occupancy Period Applicable Pass
Note:

1)  “N/A” denotes test is not applicable in this Test Report.
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1.2. TEST FACILITY
Shenzhen Central Standard International Center Co., Ltd. (CSIC)

Room 201, Building 1, Mogen Fashion Industrial Park, No. 10, Shilongzai Road, Xinshi Community,
Dalang Street, Longhua District, Shenzhen.

The test facility is recognized, certified or accredited by the following organizatios:
CNAS Registration No.: L11671

FCC Registration No.: 0031378433  Designation Number: CN1317

IC CAB identifier: CN0051

A2LA Lab Cert. No.: 6426.01

1.3. MEASUREMENT UNCERTAINTY

The estimated combined standard uncertainty for radiated emissions and conducted emissions
measurements as below table.

Below is the best measurement capability for Shenzhen Central Standard International Center Co.,
Ltd.

Test Items Measurement Uncertainty Notes

RF output power, conducted +1.04dB (1)

Note(1): This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

Shenzhen Central Standard International Center Co., Ltd. TRF_FCC Master DFS_Rev.01
Tel.: (86)0755-85283385 www.csicsz.com Email: csicsz@csicsz.com
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2. GENERAL INFORMATION
2.1. GENERAL DESCRIPTION OF EUT

EUT(Product Specifications)

Product Name: Router

Model No.: NB-RBEN3601

Series Models: n.a.

Power supply: DC 12V 1.5A

Hardware version: V3.0.00

Software version: V1.0.10

WIFI-5G (RF Specifications)

Operating Frequency 5250-5350MHz

Bandwidth 20MHz, 40MHz, 80MHz, 160MHz
IEEE 802.11a/n/ac: OFDM (BPSK, QPSK, 16QAM, 64QAM,256QAM)

Modulation IEEE 802.11ax/be: OFDMA(BPSK, QPSK, 16QAM, 64QAM,256QAM,
1024QAM,4096QAM)

Type of Product Master Device

TX Power Control (TPC) | Supported

Antenna Type ANT1/2: Dipole Antenna

Antenna Gain ANT1/2: 5150MHz to 5350MHz: 5.56 dBi,

Product factory information

Name of factory 1: n.a.

Address of factory 1: n.a.

Remark:

Note:

1. For a more detailed features description, please refer to the manufacture’s specifications or the
user’s manual.
2. Full tests were applied to sample C250429188-Y01/01 only in this document.

Shenzhen Central Standard International Center Co., Ltd. TRF_FCC Master DFS_Rev.01
Tel.: (86)0755-85283385 www.csicsz.com Email: csicsz@csicsz.com
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2.2. MEASUREMENT INSTRUMENTS LIST
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RF Connected Test

Item Test Equipment Manufacturer Model No. Serial No. Calibrated until
1 Spectrum Analyzer Agilent N9020A MY50200391 May. 25, 2026
2 Spectrum Analyzer R&S FSV40 1632339B Mar.04, 2026
3 Power sensor KEYSIGHT U2021XA MY55080015 May. 25, 2026
4 Power sensor KEYSIGHT U2021XA MY54250016 May. 25, 2026
5 Power sensor KEYSIGHT U2021XA MY54250020 May. 25, 2026
6 Power sensor KEYSIGHT U2021XA MY54210030 May. 25, 2026
7 Vector Signal Agilent N5182A | MY50140130 | May. 25, 2026

Generator
8 Signal generator Agilent SMLO03 100925 May. 25, 2026
Temperature
9 Humidity Chamber GZ-ESPEC ER-10AGT 0005091-2 May. 25, 2026
EXTENDED RANGE
10 DC POWER TAKASAGO ZX-400LA N/A May. 25, 2026
SUPPLY
11 Inverter power AKE AKE-2003-P2 N/A May. 25, 2026
supply
12 Power sensor Box MWRFtest N/A N/A N/A
: MW100-
13 RF Switch Box MWRFtest RECB N/A N/A
14 MTS 8310 MWRFtest V: 2.0.0.0
Note:

1) The cable loss has calculated in test result which connection between each test instruments.

Shenzhen Central Standard International Center Co., Ltd.
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2.3. DFS MEASUREMENT SYSTEM

Test Precedure
1. Master device and client device are set up by conduction method as the following configuration.
2. The client device is connected to notebook and to access a IP address on wireless connection
with the master device.
3. Then the master device is connected to another notebook to access a IP address.

4. Finally, let the two IP addresses run traffic with each other through the Run flow software “Lan
test” to reach 17% channel loading as below.

Setup for Master with injection at the Master:

Radar Test

Signal Generator

Output ®)

—{mks F—

2-Way

Spiter! Je— s |—

Combiner

Spectrum
Analyzer
(with 10 dB internal
Altenuation) O

Client

CH

Report No: C250429188-RF05

2-Way
Splitter/
Combiner

uuTt
O (Master)

Radar Test Waveforms are injected into the Master.

Shenzhen Central Standard International Center Co., Ltd.
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2.4. DESCRIPTION OF NECESSARY ACCESSORIES AND SUPPORT
UNITS

The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test

configuration during the tests.

Necessary accessories

ltem Equipment Mfr/Brand Model/Type No. Serial No. Note
N/A N/A N/A N/A N/A N/A
Support units
ltem Equipment Mfr/Brand Model/Type No. Serial No. Note
E-2 Notebook DELL Vostro 3400 N/A N/A
WLAN and BT, 2x2 I
E3 | PCle M.2 2230 Intel® Wi-Fi 6E AX210NGW N/A N/A
AX210
adapter card
CA1 RJ45 Cable N/A 100cm N/A N/A
Note:

1) The support equipment was authorized by Declaration of Confirmation.
2) For detachable type I/O cable should be specified the length in cm in [Length] column.
3) The WLAN and BT, 2x2 PCle M.2 2230 adapter card FCC ID: PD9AX210NG; IC ID: 1000M-

AX210NG.

2.5. ENVIRONMENTAL CONDITIONS FOR TESTING

Test Item Tem?fé)ature Relat|v<(e°/|;|)um|d|ty Test Voltage | Tested by
Dynamic Frequency AC .
Selection (DFS) 24.2 60.0 110v/60Hz | Adil Yang

2.6. DESCRIPTION OF THE TEST MODES

Test Mode Description
Mode 1 802.11a mode 5320MHz
Mode 2 802.11ac(VHT40) mode 5310MHz
Mode 3 802.11ax(HE80) mode 5290MHz
Mode 4 802.11be (EHT160) mode 5250MHz

Shenzhen Central Standard International Center Co., Ltd. TRF_FCC Master DFS_Rev.01
Tel.: (86)0755-85283385 www.csicsz.com Email: csicsz@csicsz.com
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3. U-NII DFS RULE REQUIREMENTS
3.1. WORKING MODES AND REQUIRED TEST ITEMS

The manufacturer shall state whether the UUT is capable of operating as a Master and/or a
Client. If the UUT is capable of operating in more than one operating mode then each operating
mode shall be tested separately. See tables below for the applicability of DFS requirements for
each of the operational modes.
Applicability of DFS Requirements Prior to Use of a Channel

Report No: C250429188-RF05

Operational Mode

Requirement KMaster [ ]Client Without Radar | [ _]Client with Radar
Detection Detection

Non-Occupancy Period Yes Not required Yes

DFS Detection :

Threshold Yes Not required Yes
Channel Availability . .

Check Time Yes Not required Not required
U-NII Detection .

Bandwidth Yes Not required Yes

Applicability of DFS requirements during normal operation

Requirement

Operational Mode

XIMaster Device or Client with
Radar Detection

[_|Client Without Radar
Detection

DFS Detection Threshold Yes Not required
Channel Closing Transmission

. Yes Yes
Time
Channel Move Time Yes Yes
U-NII Detection Bandwidth Yes Not required

Additional requirements for
devices with multiple bandwidth
modes

X]Master Device or Client with
Radar Detection

[_]Client Without Radar
Detection

U-NII Detection Bandwidth and
Statistical Performance Check

All BW modes must be
tested

Not required

Channel Move Time and
Channel Closing Transmission
Time

Test using widest BW mode
available

Test using the widest BW
Mode available for the link

All other tests

Any single BW mode

Not required

Note: Frequencies selected for statistical performance check should include several frequencies within
the radar detection bandwidth and frequencies near the edge of the radar detection bandwidth. For
802.11 devices it is suggested to select frequencies in each of the bonded 20MHz channels and the

channel center frequency.

Shenzhen Central Standard International Center Co., Ltd.

Tel.: (86)0755-85283385

www.csicsz.com

TRF_FCC Master DFS_Rev.01
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3.2. TEST LIMITS AND RADAR SIGNAL PARAMETERS

Detection Threshold Values

DFS Detection Thresholds for Master Devices and Client Devices with Radar Detection

Maximum Transmit Power Value (See Notes 1, 2, and 3)
EIRP = 200 milliwatt -64 dBm
EIRP < 200 milliwatt and
-62 dBm

power spectral density < 10 dBm/MHz

EIRP < 200 milliwatt that do not meet the
power -64 dBm

spectral density requirement

Note 1: This is the level at the input of the receiver assuming a 0 dBi receive antenna.

Note 2: Throughout these test procedures an additional 1 dB has been added to the amplitude
of the test transmission waveforms to account for variations in measurement equipment. This
will ensure that the test signal is at or above the detection threshold level to trigger a DFS
response.

Note3: EIRP is based on the highest antenna gain. For MIMO devices refer to KDB Publication
662911 DO1.

DFS Response Requirement Values

Parameter Value
Non-occupancy period Minimum 30 minutes
Channel Availability Check Time 60 seconds
Channel Move Time 10 seconds See Note 1.
200 milliseconds + an aggregate of 60
Channel Closing Transmission Time milliseconds over remaining 10 second period.
See Notes 1 and 2.
: . Minimum 100% of the U-NIl 99% transmission
U-NII Detection Bandwidth power bandwidth. See Note 3.

Note 1: Channel Move Time and the Channel Closing Transmission Time should be performed
with Radar Type 0. The measurement timing begins at the end of the Radar Type 0 burst.

Note 2: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the
beginning of the Channel Move Time plus any additional intermittent control signals required
facilitating a Channel move (an aggregate of 60 milliseconds) during the remainder of the 10
second period. The aggregate duration of control signals will not count quiet periods in between
transmissions.

Note 3: During the U-NII Detection Bandwidth detection test, radar type 0 should be used. For
each frequency step the minimum percentage of detection is 90 percent. Measurements are
performed with no data traffic.

Shenzhen Central Standard International Center Co., Ltd. TRF_FCC Master DFS_Rev.01
Tel.: (86)0755-85283385 www.csicsz.com Email: csicsz@csicsz.com
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Parameters Of Radar Test Waveforms

This section provides the parameters for required test waveforms, minimum percentage of
successful detections, and the minimum number of trials that must be used for determining DFS
conformance. Step intervals of 0.1 microsecond for Pulse Width, 1 microsecond for PRI, 1 MHz for
chirp width and 1 for the number of pulses will be utilized for the random determination of specific
test waveforms.

Short Pulse Radar Test Waveforms

Minimum .
Rad Pulse PR Percentage I\I/\Illnlmbum
Ta arl width Number of Pulses of umber
ype (Msec) of
(Msec) Successful Tri
; rials
Detection
0 1 1428 18 See Note 1 Nsee
ote 1
|
Test A: 15 unique PRI % ’
values randomly selected Roundup
from the list of 23 PRI 19-10°
values in Table 5a [PRIWC J
1 1 Test B: 15 unique PRI 60% 30
values randomly selected
within the range of 518-
3066 psec, with a
minimum increment of 1
usec, excluding PRI
values selected in Test A
2 1-5 150-230 23-29 60% 30
3 6-10 200-500 16-18 60% 30
4 11-20 200-500 12-16 60% 30
Aggregate (Radar Types 1-4) 80% 120
Note 1: Short Pulse Radar Type 0 should be used for the detection bandwidth test, channel move
time, and channel closing time tests.

A minimum of 30 unique waveforms are required for each of the Short Pulse Radar Types 2 through
4. If more than 30 waveforms are used for Short Pulse Radar Types 2 through 4, then each
additional waveform must also be unique and not repeated from the previous waveforms. If more
than 30 waveforms are used for Short Pulse Radar Type 1, then each additional waveform is
generated with Test B and must also be unique and not repeated from the previous waveforms in
Tests A or B.

For example if in Short Pulse Radar Type 1 Test B a PRI of 3066 usec is selected, the number of
(1 |[ 19-10° ]]

Roundup-
[\360) | 3066 )|

=Round up {17.2} = 18.
pulses would be

Shenzhen Central Standard International Center Co., Ltd. TRF_FCC Master DFS_Rev.01
Tel.: (86)0755-85283385 www.csicsz.com Email: csicsz@csicsz.com
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Table 5a - Pulse Rgpetition Intervals Values for Test A

Pulse Repetition Pulse Repetition Frequency Pulse Repetition

Frequency (Pulses Per Second) Interval

Number (Microseconds)
1 1930.5 518
2 1858.7 538
3 1792.1 558
4 1730.1 578
5 1672.2 598
6 1618.1 618
7 1567.4 638
8 1519.8 658
9 1474.9 678
10 1432.7 698
11 1392.8 718
12 1355 738

3 13193 758
14 1285.3 778
15 1253.1 798
16 1222.5 818
17 1193.3 838
18 1165.6 858
19 1139 878
20 1113.6 398
21 1089.3 918
22 1066.1 938
3 326.2 3066

The aggregate is the average of the percentage of successful detections of Short Pulse Radar
Types 1-4.

Shenzhen Central Standard International Center Co., Ltd. TRF_FCC Master DFS_Rev.01
Tel.: (86)0755-85283385 www.csicsz.com Email: csicsz@csicsz.com
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Long Pulse Radar Test Waveform

Page 14 of 66

Report No: C250429188-RF05

Pulse Chirp Number of | Number Minimum Minimum
Radar ) , PRI Percentage of | Number
Width Width Pulses per of
Type MHz) (usec) Burst Bursts Successful of
(usec) (MHz Detection Trials
5 50-100 5-20 1000-2000 1-3 8-20 80% 30

The parameters for this waveform are randomly chosen (The center frequency for each of the 30
trials of the Bin 5 radar shall be randomly selected within 80% of the Occupied Bandwidth.) Thirty

unique waveforms are required for the Long Pulse Radar Type waveforms. If more than 30

waveforms are used for the Long Pulse Radar Type waveforms, then each additional waveform
must also be unique and not repeated from the previous waveforms.

Frequency Hopping Radar Test Waveform

. Hopping Minimum Minimum
Pulse Hopping
Radar Width PRI Pulses Rate Sequence | Percentage of | Number
Type (usec) per Hop KH Length Successful of
(usec) (kHz) (msec) Detection Trials
6 1 333 9 0.333 300 70% 30

For the Frequency Hopping Radar Type, the same Burst parameters are used for each waveform.
The hopping sequence is different for each waveform and a 100-length segment is selected from the
hopping sequence defined by the following algorithm: If a segment does not contain at least 1

frequency within the U-NIl Detection Bandwidth of the UUT, then that segment is not used.

The first frequency in a hopping sequence is selected randomly from the group of 475 integer
frequencies from 5250 - 5724 MHz. Next, the frequency that was just chosen is removed from the
group and a frequency is randomly selected from the remaining 474 frequencies in the group. This
process continues until all 475 frequencies are chosen for the set. For selection of a random

frequency, the frequencies remaining within the group are always treated as equally likely.

Shenzhen Central Standard International Center Co., Ltd.
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Calibration of radar waveform

Radar Waveform Calibration Procedure:

(1) A50 ohm load is connected in place of the spectrum analyzer, and the spectrum analyzer is
connected to place of the master

(2) The interference Radar Detection Threshold Level is -62dBm + 0dBi +1dB = -61dBm that
had been taken into account the output power range and antenna gain.

(3) The following equipment setup was used to calibrate the conducted radar waveform. A
vector signal generator was utilized to establish the test signal level for radar type 0. During
this process there were no transmissions by either the master or client device. The spectrum
analyzer was switched to the zero spans (time domain) at the frequency of the radar
waveform generator. Peak detection was used. The spectrum analyzer resolution bandwidth
(RBW) and video bandwidth (VBW) were set to 3 MHz. The spectrum analyzer had offset
-1.0dB to compensate RF cable loss 1.0dB.

(4) The vector signal generator amplitude was set so that the power level measured at the
spectrum analyzer was - -62dBm + 0dBi +1dB = -61dBm. Capture the spectrum analyzer
plots on short pulse radar waveform.

Conducted Calibration Setup:

Channel closing transmission time, channel move time and non-occupancy period

Block diagram of test setup Test Procedure:

(1) The radar pulse generator is setup to provide a pulse at frequency that the master and client
are operating. A type 0 radar pulse with a 1us pulse width and a 1428us PRI is used for the
testing.

(2) The vector signal generator is adjusted to provide the radar burst (18 pulses) at the level of
approximately -61dBm at the antenna port of the master device.

(3) A trigger is provided from the pulse generator to the DFS monitoring system in order to
capture the traffic and the occurrence of the radar pulse.

(4) EUT will associate with the master at channel. The file “iperf.exe” specified by the FCC is
streamed from the PC 2 through the master and the client device to the PC 1 and played in
full motion video using Test Software in order to properly load the network for the entire
period of the test.

(5) When radar burst with a level equal to the DFS Detection Threshold +1dB is generated on
the operating channel of the U-NII device. At time TO the radar waveform generator sends a
burst of pulse of the radar waveform at Detection Threshold +1dB.

(6) Observe the transmissions of the EUT at the end of the radar Burst on the Operating
Channel. Measure and record the transmissions from the UUT during the observation time
(Channel Move Time). One 15 seconds plot is reported for the Short Pulse Radar Type O.
The plot for the Short Pulse Radar Types start at the end of the radar burst. The Channel
Move Time will be calculated based on the zoom in 600ms plot of the Short Pulse Radar
Type.

(7) Measurement of the aggregate duration of the Channel Closed Transmission Time method.
With the

(8) spectrum analyzer set to zero span tuned to the center frequency of the EUT operating
channel at the radar simulated frequency, peak detection, and max hold, the dwell time per
bin is given by: Dwell (0.3ms) =S (12000ms) / B (4000); where Dwell is the dwell time per
spectrum analyzer sampling bin, S is sweep time and B is the number of spectrum analyzer
sampling bins. An upper bound of the aggregate duration of the intermittent control signals of
Channel Closing Transmission Time is calculated by: C (ms)= N X Dwell (0.3ms); where C is
the Closing Time, N is the number of spectrum analyzer sampling bins (intermittent control
signals) showing a U-NII transmission and Dwell is the dwell time per bin.

(9) Measurement the EUT for more than 30 minutes following the channel move time to verify
that no transmission or beacons occur on this channel.

Shenzhen Central Standard International Center Co., Ltd. TRF_FCC Master DFS_Rev.01
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4. TEST RESULTS
4.1. DFS DETECTION THRESHOLD

" T SENGE INT ALIGHALTO
enter Freq 5.300000000 GHz . Aug Type: Log-Pwr
RO Fast —+-  Trig:FreeRun
1FGain:High #htten: 0 48

" T SENGE INT ALIGHALTO
enter Freq 5.300000000 GHz . Aug Type: Log-Pwr
RO Fast —+-  Trig:FreeRun
1FGain:High #htten: 0 48

10dBidiv  Ref -20.00 dBm 10dBidiv  Ref -20.00 dBm
Log Log

e I Ly . ! A

0.0 » 40,0 b

B AT AR N
N IHIII\ | HIII i LM

<00

w00

o o
Center 5.300000000 GHz Span 0 Hz Center 5.300000000 GHz Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 1.000 s (40001 pts) Res BW 3.0 MHz #VBW 3.0 MHz Sweep 1.000 s (40001 pts)
I e .,

802.11a mode DutyC cle 18.36% 802 11ac(VHT40) mode Dut Cycle:19.11 %
ENSE:INT L 10:17: 5 ] R RF ENSE:INT L 10:1
entar Freq 5. E[I[I()I][ICI[)[I GHz Av nTvp Log-Par | 4 FreeRu Av g'rvp Log-Pwr
W oaintigh S5 dE Foshirigh S5 dE

1L%gBldw Ref -20.00 dBm 1L%gBldw Ref -20.00 dBm

I
I
HIIHHI

T
|
|
I

&0 &0
Center 5.300000000 GHz Span 0 Hz Center 5.300000000 GHz Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 1.000 s (40001 pts) Res BW 3.0 MHz #VBW 3.0 MHz Sweep 1.000 s (40001 pts)

uuuuuuuuuuuuu

802.11ax(HE80) mode DutyCycIe 21.03% 802 11be(EHT160) mode DutyCycIe 17.85%

Shenzhen Central Standard International Center Co., Ltd. TRF_FCC Master DFS_Rev.01
Tel.: (86)0755-85283385 www.csicsz.com Email: csicsz@csicsz.com



D CSILC Page 17 of 66 Report No: C250429188-RF05

4.2. RADAR TEST WAVEFORMS

Radar Type 0:

Agilent Spectrum Analyzer, - Swept SA

3 RF S0Q  AC SENSE:INT] ALIGH AUTO 10:06:12 PMJun 10, 2023
Marker 1 18.5581 ms Avg Type: Log-Pwr TRACE[12345 6
PN i TVPE |ttt

IFGain:Hi DET|F NN NNN

Mkr1 18.56 ms
1L%gdBldiv Ref -20.00 dBm 62.32 dBm

-30.0

TRIG LYL|

-100

Center 5.300000000 GHz Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 77.33 ms (40001 pts)
[MSG STATUS

Trial List

i n [Bdw [ oo [Jmbeer PR LS
us us

Dowrload |0 Type 0 1.0 1428.0 18 25704, 0

Dowrload |1 Type 0 1.0 14780 18 25704, 0

Dowrload |2 Type 0 1.0 1428.0 18 25704, 0

Dowrload |3 Type 0 1.0 1478.0 18 #5704. 0

Dowrload |4 Type 0 1.0 1428.0 18 25704, 0

Dowrload |5 Type 0 1.0 1428.0 15 25704. 0

Dowrload |6 Type O 1.0 1428.0 18 25704. 0

Dowrload |7 Type O 1.0 1428.0 18 25704. 0

Dowrload |3 Type O 1.0 1478.0 18 #5704. 0

Dowrload |2 Type O 1.0 1428.0 18 25704, 0

Dowrload 10 Type O 1.0 1478.0 18 25704, 0

Dowrload |11 Type 0 1.0 1428.0 15 25704. 0

Dowrload |12 Type O 1.0 1428.0 18 25704. 0

Dowrload |13 Type O 1.0 1428.0 18 25704. 0

Dowrload |14 Type O 1.0 1478.0 18 #5704. 0

Dowrload |15 Type O 1.0 1428.0 18 25704, 0

Dowrload |18 Type O 1.0 1428.0 18 25704, 0

Dowrload |17 Type O 1.0 1478.0 18 25704, 0

Dowrload |12 Type 0 1.0 1428.0 15 25704. 0

Dowrload |13 Type O 1.0 1428.0 18 25704. 0

Dowrload |20 Type O 1.0 1428.0 18 25704. 0

Dowrload |21 Type O 1.0 1428.0 18 25704, 0

Dowrload |22 Type O 1.0 1428.0 18 25704, 0

Dowrload 23 Type O 1.0 1478.0 18 25704, 0

Dowrload 24 Type 0 1.0 1428.0 15 25704. 0

Dowrload |25 Type O 1.0 1428.0 18 25704. 0

Dowrload |28 Type O 1.0 1428.0 18 25704. 0

Dowrload |27 Type O 1.0 1478.0 18 #5704. 0

Dowrload |22 Type O 1.0 1428.0 18 25704, 0

Dowrload |23 Type O 1.0 1428.0 18 25704, 0 3

Shenzhen Central Standard International Center Co., Ltd. TRF_FCC Master DFS_Rev.01
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Radar Type 1:
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Report

No: C250429188-RF05

Agilent Spectrum Analyzer. - Swept Sk

d F RF

S0Q  AC

SENSE:INT]

ALIGN AUTC

10:08:20 PM Jun 10, 2025

Marker 1 22.5079 ms

10 dBidiv ~ Ref -20.00 dBm
Log

PNO: Fast -#— 1rig: Video

IFGain:High

#Atten: 0 dB

Avg Type: Log-Pwr TRACE1 23458
TVPE |\

Mkr1 22.51 ms
-62.32 dBm

DETIP MM NN N

-300

ol L

|
L]

TRIG LYL|

-100

-110

Center 5.300000000 GHz Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 77.33 ms (40001 pts)
sc sTATUS|

Trial List

wan Bl OGNS e Rt ERAT S
s us

Download a Type 1 1.0 935.0 a7 B3466. 0

Download 1 Type 1 1.0 6595, 0 TE B3045. 0

Download 2 Type 1 1.0 618.0 6 E3148.0

Dewrload 3 Type 1 1.0 B38.0 29 B3262.0

Download 4 Type 1 1.0 675.0 61 B35685.0

Dewrload g Type 1 1.0 066,10 1a EE188.0

Download [ Type 1 1.0 638.0 g3 E2oEd. 0

Download T Type 1 1.0 915.0 [ B3244.0

Download g Type 1 1.0 §35.0 %] BzTa4.0

Download 9 Type 1 1.0 855.0 ¥ B3196.0

Dewrload 10 Type 1 1.0 8.0 a7 B3466.0

Dewrload 11 Type 1 1.0 718.0 T4 53132.0

Download 12 Type 1 1.0 ET8.0 a2 E3176.0

Download 13 Type 1 1.0 BGE.0 ] B32ZZ2.0

Download 14 Type 1 1.0 BEG. 0 95 B3010.0

Download 15 Type 1 1.0 25836, 0 z1 B3256.0

Dewrload 16 Type 1 1.0 966,10 55 53130.0

Dewrload 17 Type 1 1.0 g27.0 64 B2028.0

Download 13 Type 1 1.0 2601.0 22 EEOZZ.0

Download 18 Type 1 1.0 ZBGE. 0 Z1 B4435. 0

Download 20 Type 1 1.0 1114.0 45 B347z.0

Download 21 Type 1 1.0 1302.0 41 B335z.0

Dewrload 22 Type 1 1.0 3045.0 15 54510.0

Dewrload 23 Type 1 1.0 1624.0 33 538920

Download 24 Type 1 1.0 2878.0 19 B4632.0

Download 25 Type 1 1.0 1027.0 Rz B3404.0

Download 26 Type 1 1.0 2485.0 frs B46T0.0

Download 27 Type 1 1.0 1600.0 33 BEZ500.0

Dewrload 28 Type 1 1.0 1172.0 46 539120

Dewrload 29 Type 1 1.0 1177.0 45 B2085. 0 3
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Radar Type 2:

Page 19 of 66

Report No: C250429188-RF05

SENSE:INT]

ALIGN AUTC

10:08:53 PM Jun 10, 2025

PNO: Fast -#— 1rig: Video

Avg Type: Log-Pwr

TRACE|1 2345 6
TVPE |\
DET|IP MMM NN

IFGain:High #Atten: 0 dB
Mkr1 891.3 pus
‘IthJ’gBldiv Ref -20.00 dBm -61.87 dBm
-300
-40.0
-50.0
-60.0 91
700 H TR LVl
(il

(i
900

-100

-110
Center 5.300000000 GHz Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 77.33 ms (40001 pts)
sc sTATUS|

Trial List

man [Bdw B oo [Fhe et R
s s

Download 1} Type 2 3z 1va.0 26 4654, 0

Download 1 Type 2 1.1 207.0 23 4761.0

Download 2 Type 2 21 230.0 24 ERZ0.0

Download 3 Type 2 4.8 200.0 29 B&00. 0

Download 4 Type 2 3.9 214.0 28 BRgz. 0

Download 5 Type & 29 2220 26 EFFZ.0

Download i1 Type 2 3z 204.0 26 E304.0

Download T Type 2 .8 182.0 25 4500. 0

Download g Tvpe 2 il 164.0 26 4764. 0

Download 9 Type 2 1.2 186.0 23 35830

Download 10 Type 2 3.9 210.0 27 BETO.O

Download 11 Type 2 4.6 201.0 29 Bg23.0

Download 12 Type 2 3z 162.0 26 4212.0

Download 13 Tvpe 2 2.2 187.0 25 458250

Download 14 Type 2 4.5 163.0 29 4727.0

Download 15 Type 2 3.0 203.0 26 RZTE.0

Download 16 Type 2 5.0 165.0 29 45720

Download 17 Type 2 Z.4 217.0 25 RB4ZR. 0

Download 15 Tvpe 2 .8 191.0 26 4966, 0

Download 19 Type & 2.3 166.0 25 4180.0

Download 20 Type 2 37 180.0 27 4080.0

Download 21 Type 2 .2 176.0 25 4400. 0

Download 22 Tvpe 2 4.8 195.0 29 BEEER. O

Download 23 Type 2 2.8 202.0 26 RZEZ.0

Download 24 Type 2 25 178.0 25 4450.0

Download 25 Type 2 1.1 206.0 23 4735.0

Download 26 Type 2 3.8 165.0 27 4155.0

Download 27 Tvpe 2 4.7 187.0 29 485830

Download 28 Type 2 2.4 224.0 25 BEO0. O

Download 28 Type 2 4.2 189.0 28 44820

Shenzhen Central Standard International Center Co., Ltd.
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Radar Type 3:
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Report No: C250429188-RF05

Agilent Spectrum Analyzer. - Swept Sk
3 RF S0Q  AC

SENSE:INT]

ALIGN AUTC

10:10:24 PM Jun 10, 2025

Marker 1 5.32053 ms

10 dBidiv ~ Ref -20.00 dBm
Log

PNO: Fast -—#— Trig: Video
IFGain:High #Atten: 0 dB

Avg Type: Log-Pwr

Mkr1 5.321 ms
-61.67 dBm

TRACE|1 2345 6
TVPE |\
DET|IP MMM NN

-300

TRIG LYL|

-100

-110

Center 5.300000000 GHz Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 77.33 ms (40001 pts)
sc sTATUS|

Trial List

wan Bl BN e g of BT
s us

Deowrload 0 Type 3 8.2 3660 17 6035.0

Download 1 Type 3 6.1 457.0 16 TTEz.0

Download 2 Type 3 Tl 344.0 16 EEO4.0

Dewrload 3 Type 3 2.8 288.0 18 51584.0

Download 4 Type 3 5.9 230.0 16 4140.0

Dewrload g Type 3 7.8 432.0 17 7344.0

Download [ Type 3 5.2 207.0 17 3519.0

Download T Type 3 .5 443.0 17 TB31.0

Download g Type 3 .1 439.0 17 T463.0

Download 9 Type 3 6.2 223.0 16 35650

Dewrload 10 Type 3 8.9 208.0 15 a744.0

Dewrload 11 Type 3 N 463.0 1a g334.0

Download 12 Type 3 5.2 441.0 17 T497.0

Download 13 Type 3 T2 323.0 16 Bl65.0

Download 14 Type 3 B 2487.0 16 B3d6.0

Download 15 Type 3 5.0 412.0 17 Too4. 0

Dewrload 16 Type 3 10.0 324.0 15 BE32.0

Dewrload 17 Type 3 7.4 271.0 17 4807.0

Download 15 Type 3 T.9 349.0 17 BS33.0

Download 18 Type 3 7.3 4080 16 E544.0

Download 20 Type 3 8.7 373.0 16 6714.0

Dewrload 21 Type 3 - 2654.0 16 4064. 0

Dewrload 22 Type 3 2.9 274.0 1a 4932.0

Download 23 Type 3 T.9 278.0 17 4726.0

Download 24 Type 3 .5 317.0 17 B359.0

Download 25 Type 3 6.1 260.0 16 4160.0

Download 26 Type 3 5.8 211.0 16 3TE5.0

Dewrload 27 Type 3 a7 272.0 15 4896.0

Dewrload 28 Type 3 7.4 264.0 17 4483.0

Download 29 Type 3 9.2 284.0 18 E112.0 3
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Report No: C250429188-RF05

Agilent Spectrum Analyzer. - Swept Sk

3 RF S0Q  AC SENSE:INT] ALIGM AUTO 10:12:02 PMJun 10, 2025
Marker 1 1.42100 ms o Avg Type: Log-Pwr TRACE|1 2345 &
Fesain " aagen o 4B e
Mkr1 1.421 ms
‘IthJ’gBldiv Ref -20.00 dBm -61.88 dBm
-300
-40.0
-50.0
-60.0 91
0.0 HH TRIG LYWL |
-80.0
900
-100
-110
Center 5.300000000 GHz Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 77.33 ms (40001 pts)
sc sTATUS|
Trial List
wian Bl B e fbe ot PRl
s us
Download u] Type 4 16.0 3EE.0 14 4370.0
Download 1 Type 4 11.3 457.0 1z BS5d4.0
Download 2 Type 4 13.5 344.0 13 4472.0
Dowrload 3 Type 4 19. 4 255.0 16 4605, 0
Download 4 Type 4 ir.5 230.0 15 3450.0
Download g Type 4 18.3 432.0 14 G045, 0
Download [ Type 4 15.9 207.0 14 2893.0
Download T Type 4 14.3 443.0 13 BTES.0
Download g Type 4 16.8 439.0 14 E5146.0
Download 9 Type 4 11.5 223.0 12 2676.0
Download 10 Type 4 17. 4 205.0 15 3120.0
Download 11 Type 4 19.0 463.0 16 T4058.0
Download 12 Type 4 16.0 441.0 14 5174.0
Download 13 Type 4 13.8 323.0 13 4183.0
Download 14 Type 4 15.9 2487.0 16 4782.0
Download 15 Type 4 15.5 412.0 14 BTEG. 0
Download 16 Type 4 18.9 324.0 16 Elg4.0
Download 17 Type 4 14.1 271.0 13 |30
Download 13 Type 4 15.2 349.0 14 48860
Download 18 Type 4 13.8 409.0 13 B317.0
Download 20 Type 4 ir.1 373.0 15 BRSE. 0
Download 21 Type 4 13.8 2654.0 13 330z.0
Download 2z Type 4 18.5 274.0 16 43584.0
Download 23 Type 4 18.3 270 14 g0
Download 24 Type 4 14.5 317.0 13 4121.0
Download 25 Type 4 11.3 260.0 1z 3120.0
Download 26 Type 4 173 211.0 15 3165.0
Download 27 Type 4 18.2 272.0 16 4352.0
Download 25 Type 4 14.2 264.0 153 3432.0
Download 29 Type 4 18.2 234.0 15 4260.0
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Report No: C250429188-RF05

Agilent Spectrum Analyzer. - Swept Sk

3 RF S0Q  AC SENSE!INT] ALIGN AUTC 09:57:06 PMJun 10, 2025
Marker 1 1.18925 s Avg Type: Log-Pwr TRACE[12345 6
n Trig: Video TVPE]
PNO: Fast -%—
IFGain: zigh #Atten: 0 dB DETIP MM NN N
Mkr1 1.189 s
10 dBidiv Ref -20.00 dBm -62.06 dBm
og
300
-20.0
-50.0
1
600
00 ‘ ‘ | ‘ ‘ ‘ ‘ ‘ TRIG LYL|

-80.0

800

-100

-110

Center 5.300000000 GHz Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 10.00 s (40001 pts)
IMSG STATUS |
Trial List
ars aveforn | Center
Trial Td ::::: of }:;T:a %:3.;&1; =

Download 1 5000000 0000000 5. 500000000
Download 2 11 1. 0908091 12. 0000000 5. 500000000
Download 3 20 0. 5000000 12. 0000000 5. 500000000
Dowrload 4 17 0. TO55524 12, 0000000 5. 500000000
Dowrload 5 14 0.8571429 12. 0000000 5. 500000000
Dowrload & 15 0. 8000000 12. 0000000 5. 500000000
Dowrload 7 1z 1. 0000000 12. 0000000 5. 500000000
Dowrload 14 0. 8571429 12, 0000000 5. 500000000
Dowrload El & 1. 5000000 12, 0000000 5. 500000000
Dowrload 10 17 0. 058524 12, 0000000 5. 503300000
Dowrload 11 12 0. 6315789 12. 0000000 5. 505100000
Download 12 15 0. 8000000 12. 0000000 5. 502700000
Dowrload 13 12 1. 0000000 12, 0000000 5. 501500000
Download 14 19 0. 6315789 12, 0000000 5. 504700000
Download 15 14 0.5571429 12, 0000000 5. 502300000
Download 16 20 0. 5000000 12, 0000000 5. 505500000
Downloead 17 12 1. 0000000 12. 0000000 5. 501500000
Downloead 18 14 0.5571429 12. 0000000 5. 502300000
Download 19 12 1. 0000000 12. 0000000 5. 501500000
Dowrload 20 16 0. 7500000 12. 0000000 5. 436500000
Dowrload 21 12 1. 0000000 12. 0000000 5. 438800000
Dowrload 22 20 0. 6000000 12. 0000000 5. 434500000
Dowrload 23 14 0. 8571429 12, 0000000 5. 437700000
Dowrload 24 13 0. 3230769 12, 0000000 5. 433100000
Dowrload 25 & 1. 5000000 12, 0000000 5. 500500000
Dowrload 26 17 0. 7053524 12. 0000000 5. 496100000
Download 27 12 0. 6315789 12. 0000000 5. 434900000
Download 28 1z 1. 0000000 12. 0000000 5. 493500000
Download 29 18 0. GE6E66T 12, 0000000 5. 495700000
Shenzhen Central Standard International Center Co., Ltd.
Tel.: (86)0755-85283385 www.csicsz.com
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Radar Type 5 - Trial

Trial List

0:
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Report No: C250429188-RF05

B Dovnlosd

Trial Td

Radar

Type

Humber of
Bursts

Burst
Period
s

Wareform
Length
(=)

Center
Frequency
(GHz)

|»

TRF_FCC Master DFS_Rev.01

Burst Palse Humber of
Burst ID l]Ef?et Width (us) ll:nls:s per [PRI-1 (us) |PRI-Z (us) [PRI-3 (us)
= i
o 636185, 0 .8 13 z 1665. 0 1477.0 -
1 32674.0 51.9 13 1 1074.0 - -
2 226294.0 63. 8 13 1 1584.0 - -
3 417376.0 36. 6 13 3 1682.0 1786.0 1843.0
4 G11152.0 35. 9 13 3 1785.0 1215.0 1729.0
5 53783.0 3.7 13 z 1185.0 1549.0 -
& 201317.0 vz 13 z 1837.0 1519.0 -
T 335530.0 63, 4 13 z 1887.0 1114.0 -
8 538564, 0 6.7 13 z 2000.0 1185.0 -
9 T83794.0 53.2 13 1 1147.0 - -
10 177833.0 85, 7 13 3 1433.0 1695.0 1324.0
11 3T0624. 0 34. 3 13 3 1670.0 1426.0 1935.0
12 554893, 0 e 13 z 1284.0 1671.0 -
13 TESEE3. 0 65. 7 13 1 1512.0 - -
14 154262. 0 33.5 13 3 1444.0 1130.0 14638.0
Download 1 Type § k3 1. 5000000 12. 0000000 5. 500000000
Download Z Type § 11 1. 0902031 12. 0000000 5. 500000000
Download 3 Type § 20 0. G000000 12. 0000000 5. 500000000
Download 4 Type § 17 0. 70553524 12. 0000000 5. 500000000 —
Download i3 Type & 14 0. 8671429 12. 0000000 5. 500000000
Dowrdoad 6 Type § 15 (0. G000000 12. 0000000 5. 500000000
Download 7 Tvpe § 1z 1. 0000000 12. 0000000 5. 500000000
Download i Tvpe § 14 0. 5571429 12. 0000000 5. 500000000
Download El Tvpe § i 1. 5000000 12. 0000000 5. 500000000
Download 10 Tvpe § 17 0. 7053524 12. 0000000 5. 603200000
Download 11 Type § 18 0. 6316789 12. 0000000 5. 605100000
Download 12 Type § 15 0. 5000000 12. 0000000 5. 502700000
Download 13 Type § 12 1. 0000000 12. 0000000 5. 501500000
Dawnload 14 Type § 18 0. 6315783 12. 0000000 5. 504700000
Radar Type 5 - Trial 1:
Trisl List
Triel T4 Feder [irfier off T el (o =
= (=) (GHz)
Bl Download
B | Downlaad 1 Type 5 =] 1. 5000000 12. 0000000 5. 500000000
Burst Palee Chirp Humber of
Burst 0ffset Width (us) mt])n ;uls:s per [FRI-1 (us) [PRI-Z (us) [PRI-3 (us)
= 5 e
o 6530200 75.0 5 b4 1880.0 1527.0 -
1 1015643.0 93 4 5 3 1401.0 1262.0 1257.0
2 1373333.0 6T . 4 5 b4 1531.0 1403.0 -
3 245483 0 736 5 b4 14450 1041.0 -
4 609113.0 B5.9 5 1 1432.0 - -
& 970852, 0 83.8 5 3 1356.0 12520 14190
& 1335513.0 B5.5 5 1 1543.0 - -
T 200406, 0 98.6 5 3 15480 1796.0 1728.0
Download 2 Type § 11 1. 0903031 12. 0000000 5. 500000000
Download 3 Type § 20 0. 6000000 12. 0000000 5. 500000000
Download 4 Type § 17 0. 7053324 12. 0000000 5. 500000000
Downlead & Type & 14 0.8571429 12. 0000000 5. 500000000
Download & Type § 15 0. 5000000 12, 0000000 5. 500000000
Download 7 Tvpe § 1z 1. 0000000 12. 0000000 5. 600000000
Download g Tvpe § 14 03571429 12. 0000000 5. 600000000
Download a Tvpe § g 1. 6000000 12. 0000000 5. 600000000
Download 10 Tvpe § 17 0. 7053324 12. 0000000 5. 603200000
Download 11 Type § 1@ 0.6316789 12. 0000000 5. B0100000
Download 1z Type § 15 0. 3000000 12. 0000000 5. 502700000
Download 13 Type § 1z 1. 0000000 12. 0000000 5.501500000
Download 14 Type § 12 0.6315789 12. 0000000 5. 504700000
Download 15 Type § 14 0.8571429 12. 0000000 5. 502300000
Download 16 Type § 20 0. 6000000 12. 0000000 5. 505500000
Download 17 Type § 1z 1. 0000000 12. 0000000 5.501500000
Download 138 Type § 14 0.8571429 12. 0000000 5. 502300000
Downlead 12 Type 5 1z 1. 0000000 12. 0000000 5. 501800000
Downlead 20 Type 5 16 0. fe00000 12. 0000000 5. 496500000 J
o (e W F— = PS—— p—
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Download

Humber of
Bursts

15

Burst Wareform
Period Length
(s) (s)

0. &000000 12. 0000000

Center
Frequency
(6Hz)

5. 800000000

Download

[l Download

2

1. BO0A000 12. 0000000

5. 800000000

Burst Palse Chirp Fumber of
Burst ID [0ff=et Widih (us) Iult])n :nls:s per |PRI-1 (us) [PRI-2 (us) |FRI-3 (us)
us : =
0 409865, 0 73.6 9 z 18060 16380 -
1 E73802. 0 60,5 9 z v 1649.0 -
2 935662, 0 51.9 9 1 1661.0 - -
3 113208.0 G4, 6 a 3 1876.0 i03z.0 12710
4 3767260 95. 4 a 3 1060.0 18030 13880
i3 E41212.0 63,0 a 2 1363.0 1351.0 -
& 903714.0 89, 6 a 3 1338.0 15140 1873.0
T 808630 51.9 a 2 i02z.0 1689.0 -
il 344067.0 85,3 a 3 1&10.0 13300 18380
El E09331.0 53. 7 a 1 18870 - -
10 B71542.0 91.3 a 3 1961.0 11060 o010
Download 3 Type & 20 0. 6000000 12. 0000000 5500000000
Download 4 Type & 17 0. 7058324 12. 0000000 5500000000
Download 5 Tupe & 14 0. 6571429 12. 0000000 5. 500000000
Download & Twpe & 15 0. 5000000 12. 0000000 6. 600000000
Download 7 Type B 1z 1. 0000000 12.0000000 |6, 600000000
Download i Type B 14 0. 5571429 12.0000000 |6, 600000000
Dowrload el Type & 8 1. 6000000 12. 0000000 £. 600000000 -
Download 10 Type & 17 0. 7058324 12. 0000000 5. 603200000
Download 11 Type & 19 0. 6316789 12. 0000000 5. 605100000
Download 12 Type & 15 0. B000000 12. 0000000 5. 602700000
Download 13 Type & 12 1. 0000000 12. 0000000 5. 501500000
Download 14 Type § 19 0. 6316739 12. 0000000 5. 504700000
Download 15 Type & 14 0. 6571429 12. 0000000 5. 502300000
Download 16 Type & 20 0. 6000000 12. 0000000 5. 508500000
Download 17 Twpe & 12 1. 0000000 12. 0000000 6. 601800000
Download 18 Type & 14 0. 6571429 12. 0000000 6. B0Z300000 J
Radar Type 5 - Trial 3:
Trial List
reiaza Mede [be o JuIt, o fuehe Lo e
= (s) GHz
Download ul Tvpe § 18 0. 5000000 12.0000000 |6, 600000000
Download 1 Type § i3 1. 6000000 12. 0000000 6. 800000000
Download 2 Type § 11 1. 0902091 12. 0000000 5. 800000000
Bl Downlosd
Burst Palse Chirp Hunber of
Burst ID Uffiet Widih (us) Inl:]n guzzs per |PRI-1 (us) [PRI2 (us) |[PRI-3 (us)
o 26641.0 63, 1 19 2 1339.0 1386.0 -
1 171821.0 53. 7 19 1 1251.0 - -
z 316229.0 78.3 19 z 11360 16400 -
3 461864, 0 56. 4 19 1 17830 - -
4 BE77.0 99. 7 19 3 1196.0 17050 1158.0
& 16539950 577 19 1 10130 — -
& 209238.0 59.5 19 1 10720 — -
7 443177.0 50.0 12 z 1482.0 1369.0 -
8 5576710 92.0 19 2 1993.0 1197.0 -
9 138674.0 92. 58 19 2 1883.0 1006.0 -
10 279928.0 98.0 19 3 1061.0 1928.0 1101.0
11 424279, 0 93. 2 19 3 1207.0 1907.0 1223.0
12 B70132.0 70.4 19 z 1626.0 1380.0 -
13 117438.0 95, 3 19 3 11710 1968.0 1775.0 P
14 26ZE02. 0 519 19 z 1680.0 1B45.0 -
15 40EE73. 0 93. 5 19 3 1976.0 1168.0 10820
16 EE3328.0 66. 0 19 1 1787.0 - -
17 937390 85. 4 19 3 i011.0 1657.0 14250
18 2440950 91,6 19 3 187s.0 14450 13250
19 3300120 673 19 z 10810 1z15.0 -
Download 4 Type § 17 0. 7058524 12. 0000000 5800000000
Download 5 Type & 14 0. 6571429 12. 0000000 5. 500000000
Download 6 Type & 16 0. 5000000 12. 0000000 6. 600000000
Download 7 Type B 1z 1. 0000000 120000000 |6, 600000000
Dowrdoad Type § 14 0. 6571429 12. 0000000 £. 600000000
Download El Type § i3 1. 5000000 12. 0000000 5. 500000000
Download 10 Type § 17 0. 7058524 12. 0000000 5. 603200000
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Trial List
Trial Id ‘T‘;::’ Hunber of g(:ﬁ:a ::'..;fi" Frtaency =
s) (s} (GHz)
Download 0 Type & 15 0. 5000000 12. 0000000 5. 500000000
Download 1 Type & =l 1. 5000000 12. 0000000 5. 500000000
Download 2 Type & 11 1. 0902031 12. 0000000 5. 500000000
Download 3 Type & 20 0. G000000 12. 0000000 5. 500000000
B Download
Burst False Humber of
Burst ID |0ffset width (as) Pulses per [PRI-1 {us) |[PRI-2 (us) [PRI-3 (us)
us Burst
L1} B20614.0 G7.9 z 1320.0 1133.0 -
1 B6866. 0 62,3 16 1 1867.0 - -
2 267718.0 £3. 3 16 1 1682.0 - -
3 436784.0 90.0 16 3 1500. 0 1183.0 1346.0
4 BO08285. 0 71 16 b4 1166.0 1646.0 -
5 ¥E610.0 53.0 16 3 1278.0 1232.0 1459.0
& 245638.0 39,1 16 3 1240.0 1384.0 1839.0
7 416355.0 51.8 16 b4 1833.0 1676.0 -
il E86736.0 50.3 16 1 1075.0 - -
9 54571.0 E7.1 16 3 1116.0 1886.0 1786.0
10 225175.0 1.3 16 b4 1225.0 1815.0 -
11 354825.0 97.5 16 3 1884.0 1465.0 1132.0
12 SEE361.0 90. & 16 3 1861.0 1040.0 1354.0
13 33643.0 36,3 16 3 1896.0 1183.0 179z.0 —
14 203957.0 7. 6 16 3 1365.0 1073.0 1361.0
15 373612.0 Gd. T 16 3 10z21.0 1715.0 1854. 0
16 544060 0 99. 7 16 3 1180.0 1244.0 1986.0
Download I Twpe & 14 0. 55671429 12. 0000000 5. 800000000
Download & Twpe & 15 0. 5000000 12. 0000000 5. 800000000
Download 7 Type & 12 1. 0000000 12. 0000000 5. 600000000
Download k3 Type & 14 0. 8571429 12. 0000000 5. 500000000
Download El Type & =l 1. 5000000 12. 0000000 5. 500000000
Download 1n Type 5 17 0. 7055824 12. 0000000 5. 503300000
Download 11 Type & 13 0. 6315733 12. 0000000 5. 505100000
Download 1z Type & 15 (0. G000000 12. 0000000 5.502700000
Trwnl aad 13 Tima R 192 1. nAnnnnn 12 nnnnnnn R RO1ENNONN J
Radar Type 5 - Trial 5:
Trial List
Trid 11 fder Hanber of eied Toan S, —
(= (=) Gz,
Download 0 Type § 16 0. 5000000 12. 0000000 5. 500000000
Download 1 Type § k3 1. 5000000 12. 0000000 £. 600000000
Download Z Type § 11 1. 0902031 12. 0000000 5. 500000000
Download 3 Type § 20 0. 6000000 12. 0000000 5. 500000000
Download 4 Type § 17 0. 70558524 12. 0000000 5. 500000000
B owniload
Bur st Palse Chirp funber of
Burst ID [Iffiet Width (us} I'nlt])n gnls:s per |PRI-1 (us) [PRI2 (us) |[PRI-3 (us)
us x urs
o 15435.0 52.9 12 3 1085.0 1564.0 1407.0
1 222486.0 6Y. 7 12 z 1744.0 1747.0 -
2 430731.0 65. & 12 1 1082.0 - -
3 G37TE4. 0 56. 3 12z 1 1851.0 - -
4 545342, 0 53.7 1z 1 1727.0 — -
5 196720.0 593.5 12 3 1679.0 1930.0 1025.0
3 4045955 0 65. 6 12 1 1519.0 — -
T 610711.0 595. 9 12 3 1134.0 1034.0 1608. 0
8 318057.0 6.3 12 2 1606.0 1926.0 -
a 171459.0 51. 6 12 2 1891.0 1714.0 -
10 377969.0 89. 4 1z 3 13100 1684.0 1827.0
11 536375, 0 63. 4 1z 1 1865.0 - -
12 T92834.0 69. 6 1z z 1307.0 1926.0 -
13 146044. 0 4.5 12 z 1264.0 1846.0 - 1
Download G Type 5 15 0. G000000 12. 0000000 5. 500000000
Dowrload T Type 5 12 1. 0000000 12. 0000000 5. 500000000
Dowrload G Type 5 14 0. 8571429 12. 0000000 5. 500000000
Dowrdoad el Type § 5 1. 5000000 12. 0000000 5. 500000000
Download 10 Tvpe § 17 0. 7053524 12. 0000000 5. 603200000
Download 11 Type § 18 0. 6316789 12. 0000000 5. 605100000
Download 12 Type § 15 0. 5000000 12. 0000000 5. 502700000
Dawnload 13 Type § 12 1. 0000000 12. 0000000 5. 501500000
Download 14 Type 5 19 0. 6315789 12. 0000000 5. 504700000
Dowrload 15 Type 5 14 0. 8571429 12. 0000000 5. 502300000
Shenzhen Central Standard International Center Co., Ltd.
Tel.: (86)0755-85283385 www.csicsz.com
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Trial List

N
s) (s) (GHz)

Download ul Type § 15 0. B000000 12. 0000000 5. 500000000
Dowrdoad 1 S 1. 5000000 12. 0000000 5. 500000000
Dowrdoad 2 11 1. 0909091 12. 0000000 5. 500000000
Download 3 20 0. 6000000 12. 0000000 5. 500000000
Download 4 17 0. 7058524 12. 0000000 5. 500000000
Dowrdoad 5 14 0. 6571429 12. 0000000 £. 600000000

TRF_FCC Master DFS_Rev.01

Burst —— Hunber of
l]l-ff;qt width (us) ;nls:s per [FRT-1 {us) [FRI-2 (ums) |PRT-3 (uns)
= —
3z9022.0 96. 6 13 3 1182.0 1609.0 1681.0
5Z1715.0 96, 7 13 3 1829.0 1799.0 1154.0
Ti4z2zz.0 36.5 13 3 1823.0 13896.0 1865.0
1124580.0 73.3 13 z 1805.0 1315.0 -
306283.0 EE. & 13 1 16858.0 - -
500239.0 55. 4 13 1 1145.0 - -
GE0332. 0 85. 3 13 3 1336.0 1504.0 1820.0
58645 0 5.4 13 z 1344.0 1893.0 -
282508. 0 65. 7 13 1 1476.0 - -
475842 0 63. 6 13 z 100&. 0 1028.0 -
10 GETEET. 0 T 13 z 1872.0 1835.0 -
11 64545, 0 9.6 13 2 1882.0 1331.0 -
12 2577R6.0 94. 9 13 3 1830.0 1070.0 1349.0 B
13 452335.0 61,4 13 1 1451.0 — -
14 543395. 0 90,6 13 3 1233.0 1562.0 1887.0
Download T Type § 12 1. 0000000 12. 0000000 5. 500000000
Dawnload t Type § 14 0. 8571429 12. 0000000 5. 500000000
Download kel Type § k3 1. 5000000 12. 0000000 5. 500000000
Dowrload 10 Type 5 17 0. 7055524 12. 0000000 5. 503900000
Dowrload 11 Type 5 19 0. 6315789 12. 0000000 5.505100000
Download 12 Type & 15 (0. G000000 12. 0000000 5. 502700000
Download 13 Tvpe § 1z 1. 0000000 12. 0000000 5. 801500000
Download 14 Type § 18 0. 6316789 12. 0000000 5. 504700000 J
Radar Type 5 - Trial 7:
Trial List
Trial Id ‘T‘;::’ unber of g(:ﬁ:a ::'..;f"' Freoaency =
s (=) Gz
Download 0 Type & 15 0. 5000000 12. 0000000 5. 500000000
Download 1 Type & =l 1. 5000000 12. 0000000 5. 500000000
Download 2 Type & 11 1. 0902031 12. 0000000 5. 500000000
Download 3 Type & 20 0. G000000 12. 0000000 5. 500000000
Download 4 Type & 17 0. 7055824 12. 0000000 5. 500000000
Download 5 Type & 14 0. 8571429 12. 0000000 5. 500000000
Download 5 Twpe & 15 (0. G000000 12. 0000000 5. 500000000
Bl Download
Burst Palse Chirp Humber of
Burst ID 0ffset Width (as) Width Pulses per [PRI-1 {us) |[PRI2 (us) [PRI-3 (us)
{uns) z) Burst
L1} 51446.0 526 10 1 1z10.0 - -
1 282606.0 541 10 3 1314.0 1725.0 1529.0
z 533985.0 a7. 7 10 3 1135.0 1868.0 1805. 0
3 TTEE64.0 97.3 10 3 1341.0 1446.0 1785.0
4 21542.0 95. 6 10 3 1544. 0 1386.0 1302.0
5 263365.0 2.2 10 b4 1771.0 1184.0 —
6 L05661.0 GT. 6 10 2 11v5.0 1027.0 —
T T47056.0 mT 10 2 1026.0 1871.0 —
8 989976.0 G0. 9 10 1 1m98.0 — —
9 234024.0 Gd. 2 10 1 1138.0 — —
10 475207.0 T68.8 10 2 1784.0 1604.0 —
11 ¥15825.0 57.5 10 3 1511.0 1r1z.0 1683.0
Download k3 Type & 14 0. 8671429 12. 0000000 5. 600000000 .
Download El Type & =l 1. 5000000 12. 0000000 5. 500000000
Download 1n Type & 17 0. 7055824 12. 0000000 5. 503300000
Download 11 Type & 18 0. 6315783 12. 0000000 5.505100000
Download 1z Type & 15 0. G000000 12. 0000000 5. 502700000
Download 13 Type & 12 1. 0000000 12. 0000000 5.501500000
Download 14 Type & 19 0. 63165789 12. 0000000 5.504 700000
Download 15 Type & 14 0. 8571429 12. 0000000 5.502300000
Download 16 Type & 20 (0. 5000000 12. 0000000 5.508500000
Download 17 Type & 12 1. 0000000 12. 0000000 5.501800000 ﬂ
Shenzhen Central Standard International Center Co., Ltd.
Tel.: (86)0755-85283385 www.csicsz.com
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Trial List
=
Trial 1 Beder pfio of f&:ﬁ?ﬁa bl e S —
s) (s} (GHz)
Download ul Type § 15 0. 5000000 12. 0000000 5. 500000000
Download 1 Type § k3 1. 5000000 12. 0000000 5. 500000000
Download 2 Type 5 11 1. 0909091 12. 0000000 5. 500000000
Dawnload 3 Type 5 20 (0. 6000000 12. 0000000 5. 500000000
Dawnload 4 Type 5 17 0. 7055524 12. 0000000 5. 500000000
Download 13 Type § 14 0. 8671429 12. 0000000 5. 500000000
Download 6 Type § 15 0. 5000000 12. 0000000 5. 500000000
Dawnload T Type § 12 1. 0000000 12. 0000000 5. 500000000
. Download
Burst Palze Humber of
Burst ID IJEf;et width (as) g s:s per [FRI-1 (us) |[PRI-2 {us) [PRI-3 (us)
e s
o B23112.0 54.1 1 1415.0 - -
1 174866.0 B0, 7 13 1 1221.0 - -
2z 382216.0 52.3 13 1 1874.0 - -
3 537395.0 958 13 3 18588.0 1696.0 15450
4 TE6897.0 63, 4 13 z 1014.0 1099.0 -
& 1458042. 0 80. 8 13 z 1736.0 1505.0 -
& 356750.0 62,5 13 1 1778.0 - -
T 563824. 0 4.5 13 z 1149.0 1204.0 -
8 TrE314.0 50. 6 13 1 1049.0 — -
a 123796.0 54.0 13 1 1417.0 — -
10 331215.0 63.0 13 1 1730.0 — - mEn
11 537402, 0 91. 6 13 3 1143.0 1270.0 1347.0
12 T44305. 0 9.3 13 z 12v4.0 1992.0 -
13 @3172.0 64,3 13 1 1837.0 - -
Dawnload 9 Type § k3 1. 5000000 12. 0000000 5. 500000000
Download 10 Type 5 17 0. 7055524 12. 0000000 5. 503900000
Dowrload 11 Type 5 19 0. 6315789 12. 0000000 5.505100000
Dowrload 12 Type 5 15 (0. G000000 12. 0000000 5. 502700000
Dowrdoad 13 Type § 12 1. 0000000 12. 0000000 5. 501800000
Download 14 Tvpe § 18 0. 6316739 12. 0000000 5. 604700000
Download 15 Type § 14 0. 8571429 12. 0000000 5. 502300000 J
Radar Type 5 - Trial 9:
Trial List
Trial 1 Beder pfio of fé:ﬁ?ﬁa bl e S
s (s) (GHz
Download ul Type § 15 0. G000000 12. 0000000 5. 500000000
Download 1 Type 5 i 1. 5000000 12. 0000000 5. 500000000
Download 2 Type 5 11 1. 0909091 12. 0000000 5. 500000000
Dawnload 3 Type 5 20 (0. 6000000 12. 0000000 5. 500000000
Dawnload 4 Type 5 17 0. 7055524 12. 0000000 5. 500000000
Download 13 Type § 14 0. 8671429 12. 0000000 5. 500000000
Download 6 Type § 15 0. 5000000 12. 0000000 5. 500000000
Dawnload T Type § 12 1. 0000000 12. 0000000 5. 500000000
Download t Type § 14 0. 8571423 12. 0000000 5. 500000000
. Download
Burst Palee Chirp Hunber of
Burst ID ?Efiet width (as) Width gnls:s per [PRI-1 (us) |[PRI-2 {us) [PRI-3 (us)
e 5 o
[1] 535615.0 63. 4 & 1 1043.0 - -
1 B38665. 0 52.0 3 1 1863.0 - -
2 1288235.0 57.2 3 3 1873.0 1605.0 1583.0
3 127106.0 w7 3 z 1466.0 1743.0 -
4 450358. 0 4.2 3 z 1280.0 1219.0 -
5 2524090 38, 7 & 3 1283.0 1934.0 1273.0
& 1217152.0 54. 3 6 1 1981.0 — -
T 82296, 0 95, 4 6 3 1580.0 1565.0 11,0
Download 10 Tvpe § 17 0. 7053524 12. 0000000 5. 603200000
Download 11 Type § 18 0. 6316789 12. 0000000 5. 605100000
Download 12 Type § 15 0. 5000000 12. 0000000 5. 502700000
Dawnload 13 Type § 12 1. 0000000 12. 0000000 5. 501500000 | |
Download 14 Type § 13 0. 6315733 12. 0000000 5. 504700000
Dowrload 15 Type 5 14 0. 8571429 12. 0000000 5. 502300000
Dowrload 16 Type 5 20 (0. 6000000 12. 0000000 5. 508500000
Dowrdoad 17 Type § 12 1. 0000000 12. 0000000 5. 501800000
Download 18 Tvpe § 14 0. 5571429 12. 0000000 5. 802300000
Download 19 Type § 12 1. 0000000 12. 0000000 5. 601600000
Download 20 Type § 16 0. 7500000 12. 0000000 5. 496500000
P r— " — - — e
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Trisl List

wian B b BN DIET R,
s) (s) (6Hz)

Download o Type 5 15 08000000 |12.0000000 |5 500000000
Download |1 Type 5 s 1. E000000  |12.0000000 |5, 500000000
Download |2 Type 5 11 10005031 |12.0000000 5. 500000000
Download |3 Type 5 20 06000000 |12.0000000 |5, 500000000
Download |4 Type 5 17 0 70EE324  [12.0000000 |5 500000000
Downlead |5 Type 6 14 0.6571429  [12.0000000  |5. 500000000
Downlead |5 Tupe 6 15 0.6000000  [12.0000000 |5, 500000000
Download |7 Tupe 12 1.0000000 120000000 6. 500000000
Download |5 Tupe B 14 0.8571428  [12.0000000  |5. 500000000
Download |2 Tupe B 2 16000000 (120000000 6. 500000000

Burst Palse Humber of
Burst ID 0ffset Width (=) Pulses per ([PRI-1 {us) [FRI-2 (us) |[PRI-3 (us)
us T Burst
0 209249.0 737 16 2 1208.0 1497.0 —
1 378386.0 97. 4 16 3 1942.0 1784.0 1613.0
2 £40411.0 91. 7 16 3 1999.0 1702.0 1462.0
3 17733.0 66. 2 16 1 1393.0 — —
4 187952.0 0.8 16 2 1968.0 1821.0 —
5 3892770 52.3 16 1 1740.0 — —
6 £26656.0 78.9 16 2 1308.0 1984.0 — L
T fO0166.0 F= 16 2 1080.0 1388.0 —
8 167197.0 6.6 16 2 1437.0 1430.0 —
9 3362620 59,1 16 1 1697.0 - -
10 E05324.0 7.0 16 z 1387.0 1304.0 -
11 E75EE8. 0 67,9 16 z 18030 1083.0 -
12 146031.0 51.2 16 z 17z0.0 1932.0 -
13 316823.0 7.7 16 z 1z47.0 1121.0 -
14 435068, 0 63,3 16 1 1634.0 - -
15 EE7326.0 65. 9 16 z 15490 1423.0 -
16 1265080 533 16 1 10830 - -
Download 11 Type & 19 0. 6315789 12. 0000000 5. 505100000
Download 12 Type & 15 0. 5000000 12. 0000000 5. 502700000
Townlaad 13 Tima A 1% 1_nnnnnon 12 nnnonnn R ROTRONNNND ﬂ
Radar Type 5 - Trial 11:
Trisl List
= [ =
Burst Palse Chirp Hunber of
Burst TD  |0ffset width (us) EJ‘H. :nls:s per (PRI-1 (us) |PRI-2 PRI-3 (us)
us : =
0 263736.0 95. 9 12 3 1381.0 1680.0 1485.0
1 416458.0 82,3 19 2 1716.0 1866.0 -
2 EETR0Z.0 56, T 19 3 1211.0 1400.0 1819.0
3 920790 59. 7 19 3 15610 10850 1z5z.0
4 245166.0 95. & 19 3 1607.0 1184.0 1461.0
5 397608, 0 7.1 19 z 1921.0 1789.0 -
6 EE1431.0 5G. O 19 1 1947.0 - -
7 74413.0 67,9 19 z 1380.0 13720 -
8 ZZ6EE8. 0 Gd. 4 19 3 1203.0 1o7.0 1443.0
9 350068, 0 55. & 19 1 17160 - -
10 E33408.0 65. & 19 1 niva - -
11 EEG4T.0 8.5 19 2 1911.0 17040 -
12 207876.0 82,3 19 2 1845.0 18860 -
13 3897710 90. 1 19 3 1933.0 1071.0 12660
14 E11297.0 90. 2 19 3 1989.0 1089.0 18600
15 36603.0 3.1 19 2 1243.0 14060 -
16 189652.0 53. 6 19 1 17420 - -
17 341802.0 7o 19 2 1187.0 1657.0 -
18 495737.0 55.0 19 1 iz o - -
Download 12 Type & 15 0. 5000000 12. 0000000 5. 502700000
Download 13 Tupe & 12 1. 0000000 12. 0000000 5. 501500000
Download 14 Twpe & 19 0. 6316789 12. 0000000 6. 604700000
Download 18 Type B 14 0. 5571429 12.00000000 |6, 602300000
Download 16 Type B 20 0. GO00000 12.0000000 |6, BOEE00000 —
Download 17 Type B 1z 1. 0000000 1200000000 |6, 601600000
Download 18 Type & 14 0. 6571429 12. 0000000 5. 602300000
Download 19 Type & 12 1. 0000000 12. 0000000 5. 601500000
Download 20 Type & 16 0. 7500000 12. 0000000 5. 486500000
Download 21 Type & 12 1. 0000000 12. 0000000 5. 453200000 j
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Downlead

Trial Id

Radar
Type

Humber of
Bursts

urst

Burst
Peried
(s)

Wareform
Length
(s)

Center
Frequency
(6Hz)

famber of

Bur=t ID gffset ;‘i‘ﬁi (as) Pulses per [PRI-1 {us) |[PRI—2 (us) [PRI-3 (us)
us Burst
0 22911.0 55. 1 1 1928.0 - -
1 216473.0 52.1 13 1 1910.0 - -
2 410004.0 59.9 13 1 1971.0 - -
3 5036710 0.2 13 1 1812.0 - -
4 794160.0 95. 5 13 3 1389.0 1906. 0 1608. 0
5 192251.0 79.9 13 2 1626.0 1859.0 -
6 385500, 0 78.5 13 2 1233.0 1917.0 -
7 579862 0 53.5 13 1 1763.0 - -
8 773423.0 64. 7 13 1 1800.0 - -
9 168655, 0 61,4 13 1 1380.0 - -
10 361606. 0 3.2 13 2 1682.0 1868.0 -
11 553866 0 84,7 13 3 1533.0 1677.0 1638.0
12 747241.0 8. 7 13 3 1703.0 1528.0 1058 0
13 144710.0 78.3 13 H 1258.0 1951.0 -
14 337856.0 6. 3 13 2 17310 1717.0 -
Downlead |13 Tupe 6 12 1.0000000 120000000 6. 501500000
Download 14 Tupe B 19 0.6316739  [12.0000000  |5. 504700000
Download i Tupe B 14 0.8571428  [12.0000000  |5. 502300000
Download |16 Tupe B 20 0.6000000  [12.0000000  |5. GOS500000
Download  [i7 Type 5 12 10000000 |12.0000000 5. 501500000
Download |15 Type 5 14 08571425 [12.0000000 |5 502300000
Download |13 Type 5 12 10000000 |12.0000000 5. 501500000
Download  [20 Type 5 16 07500000 [12.0000000 |5, 486500000
Downlead 21 Type 12 10000000 (120000000 |5, 498900000
Downlead 22 Type 6 20 0.6000000  [12.0000000 |5, 494500000
Downlead 23 Type 6 14 0.6571429  [12.0000000  |5. 487700000 -
Download 24 Tupe 6 13 0.9230769  [12.0000000  |5. 498100000
Download 25 Tupe 2 16000000 120000000 6. 500500000
Download 26 Tvoe 6 17 0. 7058324 (120000000 |5, 486100000 =
Radar Type 5 - Trial 13:
Trial List
mam v ot R [HGET RN

B nownload

Burst Palze Humber of
Burst ID nEf;u widih (us) gnls:s per [PRI-1 (us) |PRT—2 {us) [PRT-3 (u=x)
us ur
0 6484276. 0 76.3 z 1994.0 1612.0 -
1 907356, 0 6. 3 10 1 1486. 0 - -
2 161316.0 67. 7 10 z 1617.0 1185.0 -
3 3537460 5.5 10 1 1337.0 - -
4 535003, 0 5.2 10 z 1421.0 1267.0 -
5 576993, 0 6.3 10 z 1389.0 1305.0 -
& 121275.0 5. 7 10 3 1547.0 1362.0 1924.0
7 362696, 0 98. 4 10 3 1873.0 1550.0 1248.0
8 6043420 6. 4 10 3 1779.0 1439.0 1046.0
9 546453, 0 93.6 10 3 1059. 0 1031.0 1452.0
10 91871.0 63.3 10 1 1328. 0 - -
11 333050. 0 92. 4 10 3 1412.0 1673.0 1322.0
Download 14 Type § 19 0. 6315738 [12.0000000  |5. 504700000
Dowrload |15 Type 5 14 0. 8571428 [12.0000000  |5.502300000
Dowrload |15 Type 5 20 06000000 [12.0000000 |5 505500000
Dowrlosd |17 Type § 12 1.0000000  |12.0000000 5. 501500000
Download 15 Type § 14 05571428 [12.0000000 |5, 502300000
Download 19 Type § 12 1.0000000  |12.0000000 |5, 501500000
Download |20 Type § 16 0. 7500000 [12.0000000 |5, 496500000
Download |21 Type § 12 1.0000000  |12.0000000 |6, 498200000
Download |22 Type § 20 06000000 [12.0000000 |5, 494500000
Dowrload |23 Type 5 14 0. 8571428 [12.0000000  |5. 497700000
Dowrload |24 Type 5 13 09230763 [12.0000000  |5. 498100000
Dowrload |25 Type 5 5 15000000 |12.0000000 |5, 500500000
Download |25 Type § 17 0. 7055624 [12.0000000 |5, 496100000
Download |27 Type § 13 06315798 [12.0000000 |5, 494800000
Download |25 Type § 12 1.0000000  |12.0000000 |6, 498500000
Download |28 Type § 13 0. GGEEGET [12.0000000 |5, 495700000
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B Download

Humber of
Bursts

Burst

Waveform

Peried Length
(s) (s)

Center
Frequency
(GHz)

Burst famber of
Burst ID [(IEf;et Iid:i (as) ] gnlses per [PRI-1 (us) |PRI-2 (us) [PRI-3 (us)
us z urst
0 361323.0 93.3 18 3 1983.0 1912.0 1536.0
1 515261, 0 65,1 18 H 1102.0 1794.0 -
2 39025, 0 6.9 18 3 1044.0 1152.0 11458.0
3 190900. 0 54.9 16 3 1884.0 1945.0 1118.0
4 343941.0 72.3 18 2 1084.0 1916.0 -
5 4976240 51.7 18 1 1447.0 - -
& 20319, 0 8.3 18 1 1429.0 - -
7 172999.0 0.8 18 1 1979.0 - -
8 326872, 0 57.1 18 1 1641.0 - -
9 476841, 0 28. 9 18 3 18860 1964.0 1459.0
10 1489.0 2.0 18 z 1909.0 1287.0 -
11 163647.0 90. 9 18 3 1261.0 1666.0 1370.0
12 307096, 0 5.5 18 1 1552, 0 - -
13 453304, 0 70.0 18 2 1769.0 1281.0 -
14 510798 0 67.2 18 2 1626.0 1881.0 -
15 134759.0 91.2 18 3 1382.0 1832.0 1661.0
16 289306. 0 6.5 18 1 1483.0 - -
17 441296. 0 51.2 18 1 1237.0 - -
18 £92750. 0 7.1 18 z 1471.0 1246.0 -
Dowrload IS Type § 14 0 8571425 120000000 |5. 502300000
Dowrload |16 Type § 20 0 G000000  |12.0000000 |5, 505500000
Download |17 Type § 12 10000000 [12.0000000 5. 501500000
Download |18 Type § 14 0.6571429  [12.0000000  |5.502300000
Download |19 Type § 12 1.0000000  [12.0000000 |6, 501500000
Download |20 Type § 16 0. 7500000 120000000 |5. 496500000 _
Download |21 Type § 12 1.0000000  [12.0000000 6. 498900000
Download |22 Type § pal 06000000 |12.0000000 |5, 484500000
Dowrload |23 Type § 14 0 8571425 120000000 |5. 487700000
Download [z Type § 13 0 0230765 |12.0000000 |5, 488100000 ~|
Radar Type 5 - Trial 15:
Trisl List
i B b e B Twbe e g
s (s) GHz
B newalesd
Burst False Humber of
Burst ID |0ffset width (as) Pulses per [PRI-1 (us) [PRI-2 (us) [PRI-3 (us)
ns Burst
0 165286. 0 6.9 z 1110.0 1140.0 -
1 386024.0 50.2 1z 1 1316.0 - -
2 E73452.0 ] 12 1 1620.0 - -
3 780618, 0 6d. 7 12 1 1902.0 - -
4 132455.0 83.8 12 3 1410.0 1087.0 1621.0
5 3402070 65. 4 12 1 1944.0 - -
6 545208, 0 53.2 12 1 1024.0 - -
7 75E333.0 51.7 12 1 1603.0 - -
8 107117.0 8.7 12 2 1804.0 1168.0 -
9 314500.0 2.4 12 2 1030.0 1343.0 -
10 204470 53.3 12 1 1327.0 - -
11 728517.0 73.6 12 H 1524.0 1553.0 -
12 216110 66. 7 12 H 1722.0 1122.0 -
13 2889480 s2.5 12 2 1404.0 1019.0 -
Downlead |15 Tupe 6 20 0.6000000  [12.0000000  |5. 505500000
Download 17 Tupe B 12 10000000 [12.0000000 6. 501600000
Download |15 Tupe B 14 0.8571428  [12.0000000  |5. 502300000
Download |1 Type 6 12 10000000 |12.0000000 |5 501500000
Download |20 Type 5 16 07500000 [12.0000000 |5, 486500000
Download  [21 Type 5 12 10000000 (120000000 5. 498900000
Download 22 Type 5 20 06000000 [12.0000000 |5, 484500000
Download |23 Type 5 14 08571425 [12.0000000  |5. 487700000
Download  [24 Type 13 0.9230765  [12.0000000 |5, 495100000
Downlead 25 Type 6 5 16000000 |12.0000000 5. 500500000
Downlead |26 Type 6 17 0.7059924  [12.0000000 |5, 496100000
Downlead 27 Tupe 6 19 0.6315799  [12.0000000  |5. 494900000
Download [z Tupe 12 1.0000000 (120000000 |6, 498500000
Download |29 Tupe B 18 0.GEEGEGT (120000000 |5. 496700000
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Bl poralead

Trial Id

Radar

Type

Hunber
Bursts

¢  Burst
% Perieod
(s)

Wareform
Length
(s}

Center
Frequency
(GHz)

Burst Palce famber of
Burst ID [(I:iiet Width (us) 5&::5 per [PRI-1 (us) [PRI-2 (us) [PRI-3 (us)
o 345766 0 87.8 3 1565, 0 1055, 0 1840.0
1 490013, 0 5. 2 20 3 1736.0 1541.0 14080
2 39073, 0 5d.8 20 3 1534.0 1889.0 1463.0
3 183923.0 7.9 20 2 1748.0 1480.0 -
4 325777.0 6.5 z0 H 1618.10 14860 -
5 474728.0 6. 9 z0 1 1540.0 - -
6 21394 0 53.0 20 2 1080.0 1010.0 -
7 165992 0 50. 4 20 H 1824.0 1782.0 -
8 310973.0 67.5 20 H 1764.0 1181.0 -
B 45684, 0 62, 1 20 1 1456, 0 - -
10 3515.0 6. 4 20 3 1773.0 1966, 0 1263.0
11 147928.0 543 20 3 1583.0 1188.0 1788.0
1z 263225 0 76.9 20 2 1226.0 1537.0 -
13 436922, 0 95. 5 20 3 1182.0 1288.0 14,0
14 554016 0 5.2 20 1 1644.0 - -
15 130832.0 530 70 1 1402.0 - -
16 274684, 0 945 20 3 1286.0 1700.0 1283.0
17 418579.0 91.9 20 3 1870.0 1873.0 1165.0
18 553464, 0 5. 2 20 3 1732.0 1551.0 1189.0
19 112787.0 69.5 20 2 1038.0 1224.0 -
Download |17 Type B 1z 1.0000000  [1Z.0000000 |6, 501500000 _
Download |15 Type B 14 08571420 |12.0000000  |5.50Z300000
Download |13 Type § 1z 10000000 [12.0000000 |5, 501500000
Dewnlead |20 Typ: § 16 0.7S00000 |12.0000000 |5, 496500000
Downlead |21 Typs & 1z 1.0000000  [12.0000000  |6. 498900000
Download 2z Tvoe B z0 0.5000000  |1z.0000000 |6, 494500000 =l
Radar Type 5 - Trial 17:
Trial List
Teiaa [Bede  [mebeor BER fuehe e
) (=) (GHz)

B Download

Burst Palse Chirp Humber of
Burst ID 0ffset Width (us) Pulses per (PRI-1 {us) [FRI-2 (us) |[PRI-3 (us)
{u= (M=) Burst
0 429224, 0 5. 4 10 3 1259.0 1916.0 1455.0
1 670241, 0 92,2 10 3 1598, 0 1719.0 1895.0
2 912860, 0 0. 4 10 B 1616.0 1899.0 -
3 158603, 0 54,3 10 1 1336.0 - -
4 400524, 0 531 10 1 13030 - -
5 541515, 0 0. 4 10 2 15030 1546.0 -
6 593623, 0 63. 1 10 H 1279.0 1639.0 -
7 128373.0 100.0 10 3 1376.0 1438.0 1595.0
il 370378.0 79.6 10 z 1z3%.0 17080 -
9 511194.0 5. 4 10 3 1374.0 1679.0 16230
10 255665, 0 53.3 10 1 10160 - -
11 55807.0 5.3 10 1 1705.0 - -
Download |18 Type & 14 08571429 [12.0000000 |5, 502300000
Download |12 Type & 12 1.0000000  |12.0000000 |5, 501500000
Download |20 Tupe & 16 0. 7E00000  [12.0000000 |6, 496500000
Download 21 Type B 1z 1. 0000000 12.00000000 |6, 483800000
Download |22 Type & 20 0 E000000 [12.0000000 |5, 494500000
Download |23 Type & 14 0 8571425 [12.0000000 |5, 497700000
Download |24 Type § 13 00230765 [12.0000000 |5, 498100000
Download |25 Type & 5 1.5000000  |12.0000000 |5, 500500000
Download |28 Tupe & 17 0. 7058824 [12.0000000 |5, 496100000
Download ZT Type B 1 0. 6316739 12.00000000 |6, 484800000
Download |28 Type & 12 10000000 |12, 0000000 |5, 488500000
Download |28 Type & 18 0 GeeeeeT  [12.0000000 |5, 495700000
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B pewnlead

Trial Id

Radar
Type

Humber of
Bursts

urst

Burst

) <

eriod
s

Waveform

Le
(=

ngth
)

Center
Frequency
(GHz)

famber of

TRF_FCC Master DFS_Rev.01

Bur=t ID gffset ;‘i‘ﬁi (as) Pulses per [PRI-1 {us) |[PRI—2 {us) [PRI-3 (us)
us Burst
L1} 292143.0 5.3 1 19200 - -
1 459633.0 5.3 12 1 1787.0 - -
Z TOE3TT.0 2.3 12 b4 1610.0 1039.0 -
3 58980.0 54. 8 12 3 1131.0 1761.0 1721.0
4 266161.0 32,5 12z 2 1875.0 1431.0 -
5 474469, 0 63.3 1z 1 1085.0 — —
6 550544, 0 50,0 12 2 1118.0 1813.0 —
T 33519.0 90. 3 12 3 1660. 0 1853.0 1123.0
8 240319, 0 91.1 12 3 1639.0 1v83.0 1rz.o
9 447400. 0 96 6 1z 3 1625.0 1036.0 1386.0
10 EE4516.0 52,7 1z z 1710.0 1890.0 -
11 8083. 0 B0. 7 1z 1 1z34.0 - -
12 215435.0 T6. 4 1z b4 1047.0 1109.0 —
13 421326.0 99. 5 12 3 1299.0 1965.0 1869.0
Download 19 Twpe & 12 1. 0000000 12. 0000000 5.501500000
Download Z0 Twpe & 18 0. 7500000 12. 0000000 5. 498500000
Download 21 Type & 12 1. 0000000 12. 0000000 5. 493900000
Download 22 Type & 20 0. G000000 12. 0000000 5. 494500000
Download 23 Type & 14 0. 8571423 12. 0000000 5. 497700000
Download 24 Type & 13 0. 9230769 12. 0000000 5.498100000
Download 25 Type & G 1. 5000000 12. 0000000 5. 500800000
Download 26 Type & 17 0. 7055524 12. 0000000 5. 496100000
Download Z7 Twpe & 12 0. 6316739 12. 0000000 5. 434800000
Download 28 Type & 12 1. 0000000 12. 0000000 5. 493500000
Download 23 Type & 18 0. GEEEERT 12. 0000000 5. 495700000
Radar Type 5 - Trial 19:
Trial List
rid o [Bds [Hebeor B fuehee fme
s (s} (GHz
E | Download 19 Type & 12 1. 0000000 12. 0000000 5.501500000
Bur=t Falee Chirp Number of
Burst ID u‘flfset width (as) m‘::%. ;&::s per [PRI-1 (us) |[PRI-2 (us) [PRI-3 (us)
0 ¥33725.0 55. 6 10 3 1601.0 1067.0 1827.0
1 SYTEE8Z.0 57. 4 10 1 1723.0 - -
z 221197.0 96 6 10 3 1086. 0 1658.0 1324.0
3 462015. 0 6.7 10 2 1m1.0 1345.0 -
4 FO50TL.O 7.9 10 b4 1642.0 1317.0 —
5 947923.0 G2. 0 10 1 1866.0 — —
6 181373.0 56, 4 10 3 1997.0 1077.0 1366.0
T 432561.0 97.3 10 3 1730.0 1886.0 1367.0
8 6740040 96. 2 10 3 1381.0 1787.0 1672.0
9 315842.0 95. 4 10 3 1020.0 18%2.0 1414.0
10 162176.0 hd. 6 10 1 1084. 0 — —
11 403563.0 50, 4 10 2 1850.0 1436.0 —
El| Download 0 Type 6 18 0. 7500000 12.0000000 |6, 496500000
Burst Palea Chirp Wamber of
Burst ID 0ffset Width (as) ?;](}t]n :nls:s per [PEI-1 {us) |[FRI-2 (us) [FRI-3 (us)
= £ pores
0 433470.0 4.7 15 2 1613.0 1611.0 -
1 BE6072. 0 57.1 15 1 1560. 0 — —
F4 98610.0 91.9 15 3 1382.0 1475.0 1276.0
3 279914.0 53,1 15 2 1808.0 1vvz.0 —
4 462536.0 50,7 15 1 1003. 0 - -
5 5423240 9.2 15 2 1574.0 1600. 0 -
13 T6831.0 58, T 15 1 1186.0 - -
T 257786.0 1.0 15 2 1521.0 1867.0 —
L 436664.0 9.0 15 2 17¢v.0 1960.0 —
9 B20397.0 G5, 5 15 2 1234.0 1425.0 -
10 543100 73.6 15 z 1804.0 1382.0 - j
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Trial List
Burst Wareform Center
Trial 14 | Rader Hunber of |poriod Length FrTavency
B3 ur=t= = (=) (Giz)
B Downlead |20 Type 5 16 0. 7500000 [12.0000000 |5, 486500000
Burst pal Chirp Hunber of
Burst ID 0ffset ot idth Pulses per |[PRI-1 {us) |[PRI-2 (us) [PRI-3 (us)
Width (us)
us (M=) Burst
0 433470.0 .7 16 z 1618.0 1611.0 -
1 B66072.0 57.1 15 1 1560.0 - -
z 98510.0 91.9 15 3 1382.0 1476.0 1276.0
3 279914.0 3.1 15 H 1809.0 1772.0 -
4 162536. 0 50. 7 16 1 1003.0 - -
5 542324.0 7.2 16 z 1674.0 1600.0 -
6 76831.0 E5. 7 16 1 1186.0 - -
7 2E7785.0 7.0 15 2 1521.0 1B67.0 -
8 438554.0 9.0 15 2 1777.0 1960.0 -
9 620397.0 68.5 15 z 1284.0 1428.0 -
10 54310.0 3.5 15 z 1904.0 1382.0 -
11 2365060 0.6 18 z 1864.0 1116.0 -
1z 417036.0 6.6 16 z 1046.0 1300.0 -
13 557974.0 81.2 15 2 1160.0 1676.0 -
14 32086. 0 61.5 15 1 1277.0 - -
15 2127510 94.0 15 3 1480.0 1206. 0 1860.0
B Download |21 Type 6 12 10000000 |12.0000000 |5, 498900000
Burst Pl Chirp Number of
Burst ID Offset e Width Pulses per |[PRI-1 {us) |[PRI-2 (us) [PRI-3 (us)
Width (as) |y
us z Burst
0 £26149.0 78.5 E] 2 1653.0 1685. 0 -
1 767136.0 9.8 ] 3 1174.0 1962.0 1167.0
2 12965.0 59. 4 E] 1 1982.0 - -
3 264512.0 9.6 E] z 1633.0 1880.0 -
4 456558 0 6.0 E] 2 1112.0 1811.0 -
5 739728.0 3.5 E] 1 1144.0 - - <
Radar Type 5 - Trial 21:
Trisl List
Burst Waveform Center
Trial 14 | Reder Hunber of |poriod Lenst Freguency
B rsts s (s) (GHz
B Download |21 Type 6 12 10000000 |12.0000000 |5, 498900000
Burst Pl Chirp Nunber of
Burst ID 0ffset farinty idth Pulses per |[PRI-1 (us) |[PRI-2 (us) [PRI-3 (us)
width (us) iy
us z Burst
0 526149.0 78.5 E] 2 1653.0 1688, 0 -
1 767136.0 9.8 ] 3 1174.0 1962.0 1167.0
2 12955.0 5. 4 ] 1 1982.0 - -
3 264512.0 9.6 E] z 1633.0 1880.0 -
4 496558 0 6.0 E] 2 1112.0 1811.0 -
5 739728.0 3.5 E] 1 1144.0 - -
6 980872.0 0.9 E] 2 1220.0 1083.0 -
7 2252490 1.6 ] 1 1724.0 - -
B 167279.0 53. 4 ] 1 1901.0 - -
9 09720.0 59.9 g 1 1379.0 - -
10 951547.0 60. 4 E] 1 1483.0 - -
11 194838.0 91. 4 E] 3 1768.0 1726.0 1227.0
B Download |22 Type 5 20 06000000 [12.0000000 |5, 484500000
Burst Palse Chirp Hunber of
Bur=t ID [0ff=et g Width Pulses per (PRI-1 {ux) [FRI-2 (us) |[PRI-3 (us)
#idth (us) |y
ns z Burst
0 2618580 7.0 20 z 1181.0 1363.0 -
1 407646.0 55,1 20 1 1248.0 - -
2 5523190 2.1 20 1 1836.0 - -
3 99107.0 76.9 20 z 1334.0 1236.0 -
4 243514.0 50.0 20 z 1914.0 1852.0 -
5 389464.0 52.0 20 1 17010 - -
6 £31093.0 5. 6 20 3 1683.0 1986.0 19060
7 31150.0 72.9 20 2 1922.0 1387.0 -
8 2252450 95.5 20 3 1839.0 1746.0 1389.0
L] 371006.0 57.0 20 1 1183.0 - - |
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Trisl List
Burst Wareform Center
Trial 14 | Rader Hunber of |poriod Length FrTavency
B3 ur=t= = (=) (Giz)
B Downlead |2z Type 5 20 0.GO00000 [12.0000000 |5, 484500000
Burst pal Chirp Hunber of
Burst ID 0ffset '.dii (as) idth Pulses per |[PRI-1 {us) |[PRI-2 (us) [PRI-3 (us)
ns ‘ "= | iz ) Burst
0 2618680 7.0 20 z 1181.0 1383.0 -
1 4076460 55. 1 20 1 1248.0 - -
2 552319.0 62. 1 20 1 1836.0 - -
3 99107.0 76.9 20 z 1334.0 1236.0 -
4 243514.0 50.0 20 z 1914.0 1882.0 -
5 380464, 0 520 el 1 1701.0 - -
6 531003.0 8.5 20 3 1683.0 1985.0 19050
7 31159.0 72.9 20 2 1922.0 1387.0 -
B 226245.0 98.5 20 3 1838.0 1746.0 1389.0
9 371906.0 57.9 20 1 1183.0 - -
10 514197.0 95. 9 20 3 1659.0 1870.0 1086.0
1 63561.0 63.5 20 1 1182.0 - -
1z 207510.0 92.0 20 3 1746.0 1654.0 1458.0
13 363638.0 57.3 20 1 1834.0 - -
14 4575150 0.5 20 z 1684.0 1586. 0 -
15 45553.0 0.0 20 z 1042.0 1664.0 -
16 189821.0 54.0 20 3 1766.0 1630.0 1176.0
17 336330.0 6.1 20 z 1687.0 1087.0 -
18 478825.0 93. 2 el 3 1986.0 1018.0 1340.0
19 27594.0 96. 5 20 3 1760.0 1614.0 1817.0
B Downlead |23 Type 5 14 0.8571425  [12.0000000 |5, 487700000
Burst pal hirp Hunber of
Burst ID 0ffset '.dii (as) th Pulses per |[PRI-1 {us) |[PRI-2 (us) [PRI-3 (us)
ns ‘ "= | iz ) Burst
0 247117.0 50.1 1z 1 1841.0 - -
1 453362, 0 93.5 12 3 1580.0 1081.0 1413.0 -
Radar Type 5 - Trial 23:
Trisl List
Burst Waveform Center
Trial 14 | Reder Hunber of |poriod Length Frwaseny
B rsts s (s) (GHz
B Download |23 Type 6 14 0.6571429  [12.0000000  |5. 487700000
Bur=t ral Chirp Number of
Burst ID 0ffset '.difl (as) idth Pulses per |[PRI-1 (us) |[PRI-2 (us) [PRI-3 (us)
us ‘ =T | Gz Burst
0 247117.0 50. 1 12 1 1841.0 - -
1 4533620 93.5 12 3 1580, 0 1081.0 1413.0
2 6608750 68.5 12 H 1707.0 1577.0 -
3 141400 56. 3 12 1 10560 - -
4 220734.0 6.0 1z 3 1953.0 1108, 0 1957.0
5 426367.0 5.2 1z z 1672.0 1636.0 -
6 5366510 4.4 1z 1 1E17.0 - -
7 343157.0 1.1 12 2 1329.0 1243.0 -
8 195585. 0 5.2 12 2 1940.0 1770.0 -
9 4032310 50.2 12 z 1088.0 1209.0 -
10 510202.0 1.7 12 z 1588.0 1214.0 -
11 5152290 90. 9 1z 3 1616.0 1862.0 1601.0
1z 170267.0 65. 7 1z z 1377.0 1441.0 -
13 377306.0 67.4 12 2 1872.0 1313.0 -
B Download 24 Type 5 13 00230765 [12.0000000 |5, 488100000
Burst e Chirp Humber of
Burst ID  |0ffset width (as) Midth Pulses per [PRI-1 (us) [FRI-2 (us) [FRI-3 (us)
us ! s | iz Burst
0 6250710 94.0 11 3 1643.0 1748.0 1941.0
1 353391.0 0.6 11 z 1177.0 1201.0 -
2 166223.0 65. 3 11 1 1006.0 - -
3 378734.0 96. 7 11 3 1230.0 1163.0 1332.0
4 5013310 90. 5 11 3 1217.0 1582.0 1498.0
5 5254620 4.5 1 z 1569.0 1281.0 -
6 128266.0 92. 5 1 3 1086.0 1669.0 1222.0
7 3611610 59.0 1 3 1483.0 1136.0 1380.0
8 5734260 96.5 11 3 1607.0 1822.0 1602. 0 -

Shenzhen Central Standard International Center Co., Ltd.

Tel.: (86)0755-85283385

www.csicsz.com

TRF_FCC Master DFS_Rev.01

Email: csicsz@csicsz.com



D C5IC

Radar Type 5 - Trial 24:

Page 35 of 66

Report No: C250429188-RF05

Trial List
Burst Wareform Center o
Trial 14 | Reder rier of | pion Length FrTavency B
Tyee Do = (=) (Giz)
B Downlead 24 Type 5 13 0.0230765  [12.0000000 |5, 488100000
Burst pal Chirp Hunber of
Burst ID 0ffset '.dii (as) width Pulses per |[PRI-1 {us) |[PRI-2 (us) [PRI-3 (us)
ns ‘ = | iz Burst
0 6280710 94.0 11 3 1643.0 1748.0 1941.0
1 5533010 0.8 11 2 1177.0 1201.0 -
z 156223.0 56. 3 11 1 1006. 0 - -
3 378734.0 96. 7 11 3 1230.0 1163.0 1332.0
4 6013310 9. & 11 3 1217.0 1582, 0 14980
5 5264620 7.6 1 z 1668.0 1281.0 -
6 1252660 92. 6 1 3 1086.0 1689.0 1222.0
7 3E1161.0 59,0 11 3 1483.0 1136.0 1380.0
8 5734250 96. 5 11 3 1607.0 1822.0 1602. 0
H] 798431.0 0.5 11 z 1410 170 -
10 100737.0 94.0 1 3 1008.0 1629.0 1956.0
11 3246610 55. 8 1 1 1280.0 - -
1z 5462750 57.7 1 3 1436.0 1983.0 1164.0
Bl Download |25 Type 6 s 1.BO00000 120000000 5. 00500000
Buzst T Chirp Humber of
Burst TD  |0ffset '.ﬂiﬁ (us) |Pidth Pulses per [PRT-1 {us) [FRT-2 (us) [PRT-3 (us)
{us) : =t | (i) Burst
0 1263842.0  |68.6 5 z 1306.0 1161.0 -
1 119486.0 3.1 5 z 1420.0 1316.0 -
2 432968.0 0.9 5 1 1687.0 - -
3 345641.0 i 5 z 1776.0 1168.0 -
4 12084280 [77.4 5 2 1783.0 1510.0 -
5 74748.0 65. 5 5 z 1576.0 1323.0 -
6 438300.0 63. 7 5 1 1333.0 - -
7 300162.0 91.2 5 3 1408.0 1681.0 1276.0
B Download |26 Tupe B 17 0.7058324 (120000000 |5. 486100000
[t Palee Chirp Fasber of | | T =
Radar Type 5 - Trial 25:
Trisl List
Burst Waveform Center o
Trial 1 |Reder Lo of | ion Length Frwaseny B
Tyee Do (s (s} (5Hz
B Download |25 Type 6 5 16000000 |12.0000000 5. 500500000
Burst Pl Chirp Nunber of
Burst ID Offset '.difl (as) Width Pulses per |[PRI-1 (us) |[PRI-2 (us) [PRI-3 (us)
us ‘ =T | Gz Burst
0 1763842.0  [68.6 5 2 1306.0 1161.0 -
1 119486.0 53.1 5 2 1420.0 1316.0 -
2 4829580 0.9 5 1 1687.0 - -
3 3456410 7.7 5 2 1776.0 1158.0 -
4 1208478.0 |77 5 z 1783.0 1510.0 -
5 74745.0 66. 5 5 z 1676.0 1323.0 -
6 438300, 0 63. 7 5 1 1333.0 - -
7 3001520 91.2 5 3 1409.0 1681.0 1275.0
B Downlead |z Type 5 17 0. 7058324 (120000000 |5. 486100000
Burst pal Chirp Nunber of
Burst ID 0ffset '.dii (as) width Pulses per |[PRI-1 {us) |[PRI-2 (us) [PRI-3 (us)
ns ‘ = | iz Burst
0 E45565. 0 3.5 16 3 1632.0 1186.0 1000. 0
1 1406700 9. 4 16 3 1173.0 1627.0 1656. 0
2 184953.0 55. 8 16 1 1532.0 - -
3 353759.0 90.9 16 3 1981.0 1654.0 1998.0
4 526356. 0 54.7 16 1 1826.0 - -
5 534506. 0 97.7 16 3 1734.0 1202.0 1250.0
6 163568, 0 67.5 16 2 1E71.0 1434.0 -
7 333410.0 96. 7 16 3 1589.0 1469.0 1268.0
8 504006, 0 68. 3 16 2 1780.0 1984.0 -
9 675297.0 78.3 16 z 1581.0 1082.0 -
10 142690.0 55.0 16 1 1427.0 - -
1 312479.0 54.9 16 3 1128.0 1936.0 1199.0
1z 4320630 4.6 16 z 1988.0 1886.0 -
13 GEE02E. 0 63.3 16 1 1885.0 - - B
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Report No: C250429188-RF05

Trisl List
Burst Wareform Center
Trial 14 | Rader Hunber of |poriod Length FrTavency
B3 ur=t= = (=) (Giz)
B Downlead |z Type 5 17 0. 7058324 (120000000 |5. 486100000
Burst pal Chirp Hunber of
Burst ID 0ffset '.dii (as) idth Pulses per |[PRI-1 {us) |[PRI-2 (us) [PRI-3 (us)
ns ‘ "= | iz ) Burst
0 £45566. 0 3.6 16 3 1632.0 1186.0 1000.0
1 1406700 9. 4 16 3 1173.0 1627.0 1656. 0
2 184953.0 55. 8 16 1 1532.0 - -
3 353759.0 90.9 16 3 1981.0 1654.0 1998.0
4 £26358. 0 54.7 16 1 1826.0 - -
5 534506. 0 97.7 16 3 1734.0 1202.0 1250.0
6 163565, 0 67.5 16 2 15710 1434.0 -
7 333410.0 96. 7 16 3 1589.0 1469.0 1268.0
B 504006, 0 6. 3 16 z 1780.0 1954.0 -
9 675297.0 78.3 16 z 1581.0 1082.0 -
10 142690.0 55.0 16 1 1427.0 - -
1 312479.0 54.9 16 3 1128.0 1936.0 1199.0
1z 482953, 0 .6 16 2 1959.0 1856.0 -
13 GEE02E. 0 63.3 16 1 1885.0 - -
14 121457.0 99. & 16 3 1035.0 1E1E.0 1120.0
15 292606. 0 63.5 16 1 1647.0 - -
16 161322.0 7.3 16 3 1931.0 1051.0 1831.0
B Download |27 Tupe B 19 0.6316738  [12.0000000  |5. 484900000
Burst Pal. Humber of
Burst ID |0ffset I'd:i (as) Fulses per [PEI-1 {us) |[FRI-2 (us) [FRI-3 (us)
us : L5 Burst
0 5551360 5.6 3 1946.0 1078.0 10150
1 33970.0 65. 6 19 z 1028.0 1780.0 -
2 243121.0 4.2 1 1 11110 - -
3 396034, 0 61,2 19 1 1104.0 - -
4 5462250 97.1 1a 3 1187.0 1969.0 1100.0 |
Radar Type 5 - Trial 27:
Trisl List
Burst Waveform Center
Trial Id ¥“1“' g“'":" *f paried Lensgt oy
ELa it s (s) (6Hz
B Download |27 Type 6 19 0.6315799  [12.0000000  |5. 494900000
Bur=t ral Chirp Number of
Burst ID 0ffset '.difl (as) idth Pulses per |[PRI-1 (us) |[PRI-2 (us) [PRI-3 (us)
us ‘ =T | Gz Burst
0 565136, 0 5.5 13 3 1946.0 1078.0 1015.0
1 g9a70.0 68. 5 19 z 1028.0 1780.0 -
2 243121.0 54.2 19 1 1110 - -
3 396034.0 1.2 19 1 1104.0 - -
4 E46226. 0 97.1 19 3 1167.0 1969.0 1100.0
5 70008, 0 98. 3 19 3 1142.0 1689.0 1622.0
6 224003.0 62. 4 19 1 16560 - -
7 376127.0 a0. 2 19 z 1126.0 1769.0 -
B 527606.0 7.5 19 3 1216.0 1448.0 1179.0
9 52247.0 ] 19 3 1847.0 1348.0 1472.0
10 2045520 55 1 19 3 1023.0 1124.0 1631.0
11 3579410 65. 3 19 1 1848.0 - -
1z 510077.0 52.5 19 1 1470.0 - -
13 33698. 0 2.3 19 1 1312.0 - -
14 186023.0 4.1 19 z 1916.0 1200.0 -
15 339327.0 54.9 19 1 1473.0 - -
16 491063.0 6.2 19 z 1376.0 1502.0 -
17 14568.0 60. 4 19 1 1788.0 - -
18 167387.0 1.5 19 2 1481.0 1103.0 -
B Download |28 Type 5 12 10000000 (120000000 5. 498500000
Burst e Humber of
Burst ID  |0ffset width (as) Pulses per |PRI-1 (us) [FRI-2 (us) [FRI-3 (us)
{us) : s Burst
0 507700.0 50.5 1 1857.0 - -
1 750249, 0 55. 7 10 1 1246.0 - -
2 959003, 0 5.5 10 3 1774.0 100z, 0 1967.0 =l
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Report No: C250429188-RF05

Trisl List
Burst Wareform Center
Trial 14 Roder Bunber of  peried Length Loerery
ELS mrsts (s} (s) (6Hz)
B Downlead |28 Typs & 1z 1.0000000  [12.0000000  |6. 498500000
Burst = Chirp Hunber of
Burst ID  |0ffset “d:; {as) |Width Pulses per [PRI-1 (us) [PRI-2 (us) |PRL-3 (us)
{us) (miz) Burst
] 507709, 0 50.5 10 1 1857.0 - -
1 TE0248. 0 55 7 10 1 1246.0 - -
2 985003 0 5.8 10 3 1774.0 1002, 0 1967.0
3 235634, 0 76.9 10 2 1125.0 1474.0 -
4 4TTGTE. D 5.1 10 2 1254.0 1052.0 -
5 TlE31e.0 92.3 10 3 1180.0 1486.0 1492.0
] 960336, 0 8.1 10 z 1301.0 1787.0 -
7 Z0E370.0 9z 2 10 3 1888.0 1282.0 1713.0
8 446940, 0 590 10 3 1260.0 1708.0 1411.0
9 65226, 0 0.9 10 2 1578.0 1620.0 -
10 932306, 0 63.1 10 1 1782.0 - -
11 178231.0 55. 3 10 1 1622.0 - -
Bl | Download |2 Type B 18 06666667 [12.0000000 |5 495700000
Burst Pal Chirp Hunber of
Burst TD  |0ffset '.d:f. (as) [Hideh Pulses per |PRT-1 {us) [PRT—2 (us} [PRT-3 (us)
us) * =t | e Burst
0 277485, 0 534 17 3 1454.0 1205.0 1801.0
1 437380. 0 a7.3 17 3 1319.0 1826.0 1636.0
2 595445, 0 90. 4 17 3 1073.0 1986.0 1674.0
3 97088, 0 91.8 17 3 1563.0 1151.0 1802.0
4 267261.0 95. 2 17 3 1876.0 1977.0 1788.0
5 419853, 0 555 17 1 1982.0 - -
6 550724, 0 50.0 17 2 1283.0 1137.0 -
7 EN 6.5 17 3 1054.0 11z8.0 1828.0
] 238032, 0 91.1 17 3 1106.0 1599, 0 1442.0
a ~oeanE n o £ 17 = 127 0 1273 0 tna7 n
Radar Type 5 - Trial 29:
Trial List
Burst Waveform | Center
Trial 1a |Radar Humber of |pariod  Length  Freguenoy
e arsts (=) (=) (GHz)
6 940596. 0 6.1 10 z 1301.0 1787.0 -
7 205370.0 92,2 10 3 1883.0 1262.0 1713.0
8 446940, 0 59,0 10 3 1260.0 1706.0 1411.0
9 5530225, 0 0.9 10 2 1573.0 1620.0 -
10 9323060 63.1 10 1 1782.0 - -
11 176231.0 55.3 10 1 1522.0 - -
B Download |22 Tupe 18 0.GE6667 (120000000 |5. 496700000
Burst Pl Chirp Number of
Burst ID |0ffset I'd:i (as) [Fidth Fulses per [PEI-1 {us) |[FRI-2 (us) [FRI-3 (us)
us : us | (e Burst
0 277486.0 53. 4 17 3 1454.0 1206.0 1801.0
1 437650.0 97.3 17 3 1318.0 1826.0 1636.0
2 £55445. 0 90. 4 17 3 1073.0 1986.0 1674.0
3 97088. 0 91.5 17 3 1863.0 11510 1802.0
4 2572510 9. 2 17 3 1876.0 1977.0 1766.0
5 419893.0 59.5 17 1 1952.0 - -
6 5a0724.0 50.0 17 z 1263.0 1137.0 -
7 773660 6.5 17 3 1084.0 1128.0 1828.0
8 238032, 0 91.1 17 3 1105.0 1689.0 1442.0
9 398605, 0 93.5 17 3 1867.0 1373.0 1087.0
10 562025, 0 G0. 7 17 1 1033.0 - -
11 57604.0 67.2 17 z 1288.0 1405.0 -
1z 219083.0 1.8 17 1 1586.0 - -
13 379234.0 [EXS 17 z 1933.0 1867.0 -
14 5405960 1.4 17 z 1086.0 1484.0 -
15 37916.0 65. 7 17 1 1486.0 - -
16 1957594.0 76.0 17 1733.0 1256.0 -
17 3537540 1.0 17 z 1326.0 1668, 0 -
-
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Report No: C250429188-RF05

Agilent Spectrum Analyzer, - Swept SA

tl R RF 509 AC SENSEINT ALIGNAUTO 09:51:32 PM Jun 10, 2025

Marker 1 72.3279 ms Avg Type: Log-Pwr TRACE[12345 6

Trig: Video GE

PNO: Fast ~—+—

IFGain:Haigh #Atten: 0 dB pET|P MMMN N

Mkr1 72.33 ms

jodBidiv _Ref -20.00 dBm -62.58 dBm
od
00
4010
A0

-100

110

Shenzhen Central Standard International Center Co., Ltd.
Tel.: (86)0755-85283385

www.csicsz.com

Center 5.300000000 GHz Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 77.33 ms (40001 pts)
MSG STATUS
Trial List
s Hopping . s o
rian Rdw NR mreo Tl (TR0 Semee piug |
(us) (kiz) (ns Humber
B | Download a Type B 1.0 3333 9 0. 3333 300. 0000000 (21
Iy |0 t 2 3 t
(1] B354 ETI7 5334 E705 EE4Q
5 5312 5260 5635 5503 5570
10 5347 5508 5292 5447 5585
15 BEZ1 BE3T 5298 B45E 5455
20 BE36 EEQ3 5434 B306 B411
25 EERG B373 E478 B432 B341 =
30 5435 5294 5496 5286 5327
35 BES3 BE0Z B2V 5403 8330
40 B&12 E720 EE44 =313 EB&1
45 BETE 704 B368 B290 B387
50 5275 5723 5383 5365 5263
55 8630 8375 B718 BES1 BE04
&0 5453 BE02 5479 5400 B2GZ
65 B354 B46T EE4E B466 B&11
70 5715 5402 5569 5641 5396
s BRET BEET BETY 5369 B39Z
80 B313 BE3T 5265 5475 B2TZ
85 B388 B474 EEEE B410 B3EE
90 5517 5382 5386 5664 5697
95 B2l BE6T 5439 &706 BEZE
O | Download 1 Type & 1.0 333 g 0. 3333 300, 0000000 (16
Her G |° ' 2 3 1
(1] B619 BETE 8270 5294 5364
5 [=t::00) ETI0 BEG8 B399 BEEE
10 B297 B333 BE42 BE09 E709
15 5665 5527 5647 5547 5284
20 8378 5395 B354 Bddd &705
25 FRA4 RR3A RdAN FRRA R4R7 j
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Report No: C250429188-RF05

Trial List
P e pee  Moppine B viwe
e I o k= T N e
ms
B | Download 1 Tvpe & 1.0 333.3 9 0. 3333 300. 0000000 (16
e : 2 s :
0 BE19 EETS B270 5204 B354
5 BGE0 5710 BGGE 5399 BE5E
10 5297 5333 BG42 EE0S 5709
15 BEGT BEZT BE4T 5547 BEG4
20 B375 5395 B304 Sddd 5705
25 EES4 EE36 5430 EEES B453
30 5403 EETE B555 541 5465
35 BAT4 5550 BGZ3 sl BEET
40 BEE3 5704 BET3 5633 5724
45 B3T3 5340 8331 5513 BE3T
50 EE44 5314 BESE =tk B2ET
b5 BETZ 5471 B423 424 BA38
60 Bh44 5345 BEED EE55 5413 i
65 BETL 5415 BaE0 5371 B335
T0 B35E 5416 BE33 5706 BEET
Fi EE3E 5592 B2EG 5436 BET16
80 5385 [=ta:2e] B4E3 5349 B4E6
85 B336 EE34 B703 5352 B280
a0 B50& 5313 BE90 5326 B631
95 BGZ5 E546 5289 5450 B850
El | Download 2 Tupe & 1.0 333.3 9 0. 3333 300, 0000000 (18
T | : : s :
0 8302 5342 B&81 E4E5 B&11
b 5493 [tatees B310 26T BE0&
10 BBET E561 B374 5362 B630
15 B3ZE 5320 BE0Z 5475 5364
20 556G 5353 B316 5307 8367
= — — =
Radar Type 6 - Trial 2:
Trial List
) Rad Pulse Fal Hopping gnyping ¥isible j
Trial Id T;-y:x Width PEL (us) e s;:p Rate L::‘l:ice Frequency
(us) (kiz) (ms Humber
E | Download 2 Type & 1.0 333.3 9 0.3333 300, 0000000 |18
e ! 2 3 '
1] 8302 5342 B651 5455 5611
5 5493 BETE 5310 BERT BE0G
10 BEST BEA] 5374 B36E BE30
15 B322 6320 EEO2 E476 B364
20 E5E5 5353 5318 5387 5357
25 5332 5654 B312 B262 5409
30 BBZE BE47 5410 B&18 BEB3
35 B311 BG83 EEES B470 E2EZ
40 EB37 B3935 ET10 E491 B469
45 B&T0 B46E E704 B4E6 B406
50 B384 B400 EE13 E720 B36E
55 B206 B2TE E&41 E445 BEZE
&0 EEG4 BEZ0 5395 B334 B290
65 B401 EETS B389 EEGY EESE
0 B2g2 BE49 5407 B368 BE4T
75 BE43 EE0Z BEQ2 BETE BETE
80 EBS1 B27E 5381 EB12 B&00
85 B304 B382 5389 E458 BEGE
a0 5419 BE42 5380 BE26 6519
95 5709 BESZ 54185 B663 5364
Towrload 3 Tupe & 1.0 3333 a 0. 3333 300, 0000000 (22
Townload 4 Type & 1.0 3333 9 0.3333 300, 0000000 (21
Townload g Type & 1.0 3333 a 0. 3333 300, 0000000 (19
Townload 3 Type & 1.0 3333 a 0. 3333 300, 0000000 (17
Download |7 Type 6 10 333.3 9 0. 3333 300.0000000 |17
2l | = T 10 23 2 a N =2aen 20n_nnnnnnn ez ﬂ
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Trial List
Rad Pulze Pal Hopping !S[upping ¥isible j
Trial 14 | Beder Width PRI (as) | POl Rate Sequence gy oguency
¥P {us) D I (kHz) s Hamber
B | Download |3 Type & 1.0 333.3 9 0.3333 300, 0000000 |22
NG o 1 2 : :
0 BEET 5551 5617 5616 5356
5 536 704 5385 420 5336
10 E3E 5350 5415 5651 5313
15 5447 5605 85520 5653 5563
20 5519 5257 5476 5330 595
25 5508 5515 5366 5443 5661
30 5533 367 5358 BE02 BB0G
35 5347 64T 5266 5411 5451
40 334 5332 5709 BE6T 5304
45 54 5539 5464 5437 E665
50 5383 5421 5416 5574 5488
55 5536 BBA0 5279 5430 5324
60 5499 5710 5708 5404 5305
65 5295 BE2E 5589 B350 B462
70 576 5272 5492 5388 5EE1
75 5547 5323 5724 5256 5721
80 5293 379 554 361 BE0&
85 5479 5693 5341 5655 5715
90 528 5494 5401 5637 5423
95 5280 5316 5662 5281 5649
Bl | Download |4 Type & 1o 333.3 @ 0.3333 300, 0000000 |21
N o : 2 : :
0 5337 5345 5553 5302 B&T3
5 BETT 6629 460 583 647
10 5352 5614 5456 5655 B6TZ
15 5401 574 5611 565 370
20 5571 5588 5295 5465 5303 <
-
or o [ caro = cmon
Radar Type 6 - Trial 4:
Trial List
el Pulse el Hopping | fOPRERE yi i1, <
Trial Id T“ :’ ¥idth PRI fus) er‘;j ate L::“:ﬁ“ Frequency
o) {us) E ? {kHz) e Hamber
Bl | Download |4 Type & 1.0 333.3 @ 0.3333 300, 0000000 |21
A 1 2 3 :
0 5337 5345 B553 5302 B&T3
5 BETT 5629 5460 5583 5642
10 5352 5614 5456 5655 B&T2
15 5401 574 611 BB6E 370
20 5571 5588 5295 5465 5303
25 5486 5358 5718 5470 5380
30 5703 5422 5324 5573 5654
35 5476 5263 5634 5661 5462
40 5645 5495 5270 B474 E664
45 5701 5622 5425 5490 5E5Z
50 5265 5597 5467 5300 5432
55 5724 5437 5469 255 B716
60 453 5277 5637 B705 5348
65 5593 5262 5561 E251 5255
70 5275 5341 5364 510 5516
75 5346 5712 5504 5540 5356
80 5527 5376 5264 5447 5442
85 5454 5656 5428 5544 5aT4
20 5343 5663 5478 5609 5304
95 5arz 5707 5274 5292 5466
B Download
AL 1 2 3 :
0 5592 BE84 5489 5463 5418
5 5619 5651 5535 5271 5374
10 5283 5500 5594 5ats 5693
15 5604 5714 5610 5562 5482 ~|

Shenzhen Central Standard International Center Co., Ltd.

Tel.: (86)0755-85283385

www.csicsz.com

TRF_FCC Master DFS_Rev.01
Email: csicsz@csicsz.com



D CSILC Page 41 of 66 Report No: C250429188-RF05

Radar Type 6 - Trial 5:

Trial List
el Pulse el Hopping | OPRERE  yioih1, <]
Trial Id 1';1,:’ ¥idth PRI (us) pers;’;p Rate L::“:ﬁ“ Frequency
(us) (ki) . Humber
B | Dowrload g Type & 1.0 3333 =l 0. 3333 300. 0000000 |19
TGy |0 ! 2 3 1
(1] EROZ EEO4 5459 B463 E418
5 BE18 BB Bh35 5271 B3T74
10 BZ83 5500 5594 8375 BEIS
15 604 6714 5610 BB6z BdEz
20 BZT8 BT11 BBET BZTE BZTT
25 8307 446 BhT4 5414 BZT0
30 5408 Bza1 BES1 5428 BEZ4
35 BE2E 5354 5430 B339 B3TE
40 B457 EES1 BE53 BE1T BE30
45 BGdd ET05 5453 5342 ER19
50 B298 ER1G BEG3 ER9G B437
55 5391 BERY B4E5 BEG6 ERGZ
&0 BE9T E469 BE28 204 E319
65 EROT BE31 BEZ21 B436 B423
Fi!l B278 BERE 5340 B455 B466
Fi B438 B315 B278 BG14 B330
80 ER20 ERQ0 BR9S B264 E289
85 405 EG45 EE26 E345 EETE
90 E287 EE39 5348 800 EZES
95 B5T1 EE33 5345 EEaT EEZ3
B | Dowrdoad [ Type & 1.0 3333 =l 0.3333 300. 0000000 {17
T |0 l 2 3 1
o B3Te 5345 5425 B524 5260
[ 283 EETE E&10 E434 EEB1
in FERT RRG FR3F FRT R71d ﬂ
Radar Type 6 - Trial 6:
Trial List
) Rad Palse Fal Hopping ]slopping ¥isible ﬂ
Trial Id T;-y:r ¥idth PRI (us) Pers;[:P Rate L::‘l:ice Frequency
{us) (kHz) . Hamber
B | Dowrload [ Type B 1.0 3333 o 0.3333 300. 0000000 |17
T |0 l 2 3 1
o B3Te 5345 5425 B524 5260
5 E283 EETE 610 E434 EEB1
10 B89 E239 B35 EETO ETi4
15 EETT EZEG 5342 EEEE E2T9
20 480 EBEZ EE43 ET24 E&40
25 =k EEEZ 300 Ed448 E409
30 2oy ET13 E431 EES0 Eddd
35 EEET Ed44E E701 402 E200
40 E326 E285 EE21 382 E280
45 EEED E313 EE41 450 ETO04
&0 E355 E474 EES2 E2T4 E421
&5 EE9E EGZE E345 E3T4 EEETY
&0 ET11 EE1D 542 E301 E454
65 ET1E EEZ20 EE36 E366 413
0 E414 E3TE E417 E316 E425
75 357 EEBS E484 205 E430
a0 BEET BG4 5653 B273 BE06
a5 B465 B363 54891 B35 5355
a0 B516 B631 5683 j=istsic] 5328
a5 5455 BE0Z 580 5350 B531
B | Dowrload 7 Type & 1.0 3333 =l 0. 3333 300, 0000000 {17
T |0 ! 2 3 1
(1] EE30 ERST 5361 B310 B4a80
5 5325 BE5 B655 5500 5410
10 RR23 RRR3 RRTA Ran RPAN j
Shenzhen Central Standard International Center Co., Ltd. TRF_FCC Master DFS_Rev.01
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Trial List
g Hopping s -
riaza B G e Palsss et Sememee R Io0 e
us) (kHz) e Hunber
B | Dowrload T Type & 1.0 3333 =l 0. 3333 300, 0000000 {17
HrGR) [0 1 2 : 1
(1] EE30 ERST 5361 B310 B4a80
5 325 BBY5 B655 5800 5410
10 BRZ23 BBE3 B6TH 5280 5260
15 EEGE E383 E44F E&03 E471
20 B498 ER14 BE90 BE38 BE9T
25 5431 EES3 5280 B404 B452
30 5451 BEG1 B6T0 B646 5354
35 BG4z 5331 B633 =ii=k BZET
40 5301 5640 5369 =il BEZZ
45 B27T 5391 = B398 580z
50 EERZ E494 B271 [=:10) B&z0
55 B363 ET719 ER45 5338 E299
&0 EEG4 BE28 B268 B654 BE03
65 B283 B343 BRS4 ERTZ BET3
Fi!l BES3 EELT 5492 5381 B266
Fi 292 B387 5328 BT06 BEZT
80 B&52 B262 B367 B2T6 ET16
85 B270 EE11 5428 B458 E3R9
a0 5361 Ba00 £288 B394 EETL
95 400 E266 5327 E643 E313
B | Dowrload 8 Type B 1.0 3333 o 0.3333 300. 0000000 |27
PG | : 2 a 1
o 5310 5351 B2e7 5374 B3ze
5 3567 EEZ23 E285 [=1:155c} E&1TY
10 B454 B342 BTV B455 E251 ﬂ
Radar Type 6 - Trial 8:
Trial List
o] Pulse el Hopping | MOPRERE  |yi i1, <]
Trial Id T;P:’ ¥idth PRI (us) per’;:P ate L::“:i“ Frequency
(us) (kHNz) {m= Hamber
B | Download g Type & 1.0 533,35 g 0. 3333 300, 0000000 |27
Fer ) |0 1 2 g ]
L] B310 5351 297 5374 322
5 B36T EEZ23 6285 [t BE1T
10 F4Rd 5342 BT1T 5455 Bzl
15 566G 5510 545 5645 5409
20 BE80 E631 E&30 =] E319
25 B435 5483 BRO3 EE16 5493
30 BE4T BEZT 5386 EE0& B462
35 5470 BTz4 5350 5420 Ba50
40 BETS 5452 5487 5387 B274
45 B3z0 E48T E470 ===t E&0E
50 E381 EE22 BET1 5445 E489
55 ER26 5263 279 EE0Z2 8397
60 BEZ29 5440 BETE 5704 Bbad
65 BR33 BE05 5405 5475 G55
0 5481 [=t=teln] 2658 53465 EETS
75 E2E4 E20E E2ES E4ED B3v2
80 BE23 5401 B267 570G EE4E
85 485 5650 5324 5305 B3T3
a0 EE58 5464 B&E60 5344 BES5
a5 5354 53TS 5363 5321 5311
Bl | Download 3 Tvpe 6 1.0 3333 3 03333 300. 0000000 |20
T |0 1 2 g ]
0 EEEE 5520 ET0S 5536 EE42
5 5409 EE45 8360 5351 5349
10 5255 BE06 B283 [=tetexd B30z
15 B2R9 BEIT 554 [=tatek] B350
2N F417 E274 FRT72 E710 Frd? j
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Radar Type 6 - Trial 9:

Trial List
el Pulse el Hopping | OPRERE  yioih1, <]
Trial Id 1';1,:’ ¥idth PRI (us) pers;’;p Rate L::“:ﬁ“ Frequency
(us) (ki) . Humber
B | Dowrload a Type & 1.0 3333 =l 0. 3333 300, 0000000 |20
T [0 1 2 3 *
(1] EEGE ERQ0 BT08 EE35 EE4Z
5 5408 5545 5360 5361 5349
10 5286 BE06 5283 583 5302
15 260 EE3T EEE4 ==} E380
20 B417 274 BET2 ET719 5643
25 B&52 B287 BE58 BE12 5550
30 BE32 BE36 554 B504 Bz&0
35 EGE0 EElZ 340 BEE1 EET3
40 604 E415 E435 EE30 E2T1
45 BEZ2T B46T BEG2 B&18 BERG
50 BE46 E401 BRZ27 722 EE41
55 B268 B336 E714 B3T2 E473
&0 ERZ26 EE39 BET4 B369 [:101)
65 E3867 E432 EE47 ET15 E370
0 EESE EZEZ 5454 5484 E438
75 EE22 E305 EE42 E3T4 E341
80 ET11 B335 E404 E264 EEZ23
85 Ed448 E325 E451 E270 =13
a0 E3EE EEZ1 E303 ET24 E470
a5 530 B335 E351 E278 E3TE
B | Dowrdoad 10 Tupe & 1.0 333.3 =l 0.3333 300, 0000000 |20
Lo |0 ! 2 s 1
o 5345 5354 B6d4 BESE 5364
[ EE48 E470 435 EE14 EEES
10 [=1:3=E E402 E324 E303 E323
15 B367 BEAT BEET BG4l ERTZ ﬂ
Radar Type 6 - Trial 10:
Trial List
) Rad Palse Fal Hopping ]slopping ¥isible ﬂ
Trial Id T;-y:r ¥idth PRI (us) Pers;[:P Rate L::‘l:ice Frequency
{us) (kHz) {m= Humber
B | Dowrload 10 Type B 1.0 3333 o 0.3333 300. 0000000 |20
T |0 l 2 3 1
o 5345 5354 B644 BE9E B354
5 EE4E E470 E435 EE14 11}
10 BE94 B492 5324 5303 5323
15 B357 BEET BEET BE41 BBTZ
20 B425 5440 5610 BT11 BE16
25 E473 E414 E333 EES4 EET4
30 EB41 ET719 5432 5450 5651
35 5431 E4E7 5348 B&15 5254
40 715 B3T3 Bz95 5365 BE5E
45 E447 EG4E EET2 EE33 E27T
50 5703 E205 252 EEBE E230
55 5330 BE36 BEG2 5403 5444
&0 BE55 6704 5519 BETE 42T
65 =il BB65 5583 5450 BG40
T0 5304 421 BE47 5286 BE95
75 B264 5494 5454 B595 5485
a0 5455 BEE0 5293 BBET BE39
85 BT1G 5351 643 B511 Bdfz
a0 BE32 8310 5394 5501 B47E
a5 EBTE B3ZT B3T3 B335 8362
B | Dowrload 11 Type 6 1.0 3333 ] 0. 3333 300. 0000000 |26
T |0 1 2 3 *
(1] ERO3 [S5ek) BRS0 5352 Ba04
5 B850 482 5510 5385 BEZE
10 B2a1 5365 5483 5344 5345
15 E319 E285 G368 E385 B335
=l
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Trial List
el Pulse el Hopping | OPRERE  yioih1, <]
Trial Id 1';1,:’ ¥idth PRI (us) pers;’;p Rate L::“:ﬁ“ Frequency
us) (kHz) e Hunber
B | poyrdoad i1 Type 6 1o 333.3 ) 0.3333 3000000000 |26
HrGR) [0 1 2 : :
0 5503 5543 BE&0 5382 5604
5 5590 5492 5510 5385 5625
10 5261 5365 5498 5344 5348
15 5318 5285 556 5386 5336
20 5508 BEG1 5325 ] 5361
25 5563 5520 5442 5518 5716
30 5411 5458 5551 5300 5315
35 ) 5350 5501 5528 5565
10 5323 ] 5536 E362 5435
15 5427 5263 5837 56T 5525
50 5404 5348 5341 5388 5502
55 5518 5277 5897 5415 5309
&0 5394 5464 5508 5538 5391
65 5380 5282 5532 55g2 5493
70 5533 5567 5515 5574 5595
75 5483 5614 5530 5576 5265
80 5505 5441 5360 5536 5435
85 5351 5474 5654 5500 5642
a0 5321 5579 5482 5610 5684
95 5388 5443 5547 5E5&1 5527
B | poynload |12 Type 6 1o 333.3 ) 0.3333 300, 0000000 |21
HrGR) [0 1 2 a 1
0 5283 5367 5516 5543 5446
5 5632 5417 5585 ] 5592
10 5459 5545 5408 5593 5365 ~|
Radar Type 6 - Trial 12:
Trial List
) Rad Palse Fal Hopping ]slopping ¥isible ﬂ
Trial Id Ta :r ¥idth PRI (us) ers;[: Rate L::‘l:ice Frequency
20 {us) D T (kHz) . Hamber
Bl | Download |12 Type 6 10 333.3 9 0 3333 300. 0000000 |21
HrGR) o : 2 ) ]
0 5263 5357 5516 5543 5446
5 5532 5417 55EE 5268 5592
10 5459 5545 5406 5693 5365
15 5436 5385 5256 5578 5344
20 5575 5492 5317 5562 5627
25 512 5723 5546 5562 5380
30 5300 5455 BET4 5358 5495
35 544 5710 BE21 BEE4 5443
10 5504 5578 5389 5407 5336
45 5595 5720 5585 5580 5400
50 5430 557 5708 5544 5467
55 5418 5288 5438 BEED 5508
&0 5340 BEG4 5329 BEES 5327
65 5385 5562 5519 5590 5364
70 BEED 5EET 5386 E2E8 5573
75 5420 5518 5897 5524 5275
80 5533 5254 5474 5534 5274
85 5465 5315 5415 5268 5435
20 5547 5566 5616 5509 5427
95 5445 5560 5636 5347 5432
B | Doynload |13 Type 6 1.0 333.3 9 0.3333 3000000000 |25
Lrer me |7 . 2 g .
0 5536 5596 5452 5704 5666
5 5674 5439 5660 5431 5324
10 5390 5334 5544 5413 5386 -
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Trial List
el Pulse el Hopping | OPRERE  yioih1, <]
Trial Id 1';1,:’ ¥idth PRI (us) pers;’;p Rate L::“:ﬁ“ Frequency
us) (kiz) e Humber
B | pownload 13 Type & 1.0 3333 g 0. 3333 300, 0000000 (25
Ferm) | 1 2 ) :
1] B535 B596 5452 5704 BEGE
5 BET4 5438 5660 5431 B3z4
10 5380 5334 B544 5413 B306
15 EE24 EET3 401 B301 E20E
20 B362 5269 B530 B406 5535
25 ER1E 5364 5451 BGE0 BEEE
30 B42Z B6fid 5412 B317 BE0T
35 E318 E495 E326 B417 5429
40 E454 E343 5489 EEGE B443
45 B3E6 5721 5357 B418 BEEE
50 Bz2595 5475 5253 BES1 6519
55 5393 5495 BEET B713 6260
&0 5470 B7z4 BEd7 B477 BE31
65 BETE 6594 BEET BEGT BEES
T0 BE05 BE90 B&G5 BBZ6 BEGE
s B719 BE3T BETE BER3 B4 73
a0 B335 BE30 5450 BA3E BEGG
il 5497 5466 8333 5366 B339
90 5434 BE91 8651 5361 BZE0
95 8411 B44Z 5264 5545 BRZT
B Download
P o 1 2 a :
1] E318 E360 5383 5390 EEO3
5 B335 5364 5260 E594 BGZE
10 5321 BE5 B555 B511 5407
15 12 ETO0O E407 724 B487 ﬂ
Radar Type 6 - Trial 14:
Trial List
) Rad Palse Fal Hopping ]slopping ¥isible ﬂ
Trial Id T;-y:r ¥idth PRI (us) Pers;[:P Rate L::‘l:ice Frequency
(us) (kiz) . Humber
B | Dowrload 14 Type & 1.0 3333 9 0. 3333 300. 0000000 (20
B o l 2 2 s
(1] 5316 5360 53583 85390 BE0G
5 E338 E364 E280 EEO4 BE28
10 5321 5595 EB35 B511 5407
15 BEl2 &YO0O 5487 B7z24 B4TT
20 BEG3 5435 5471 B398 5306
25 5691 G664 8279 BTz0 G464
30 BEE0 5369 BE3Z BEG4 B516
35 B635 417 5310 BESE G363
40 BEGT BEGY B&03 BET3 6363
45 BE63 BETO BE0Z B714 5361 J
50 B36E BE34 Bdb7 860G B711
55 B337 B&0T 5452 8372 5706
60 E590 5414 B398 EBTE 5303
65 E5T4 BG16 B70Z2 B533 5534
T0 5458 5466 5423 E555 BGY3
5 BB3T 5475 5293 5402 5387
80 ET16 5449 52668 B2E8 B3TT
85 B401 BEZT B645 B&32 5533
a0 EBET 5561 5293 5320 5339
a5 B59T 5515 5703 B262 5543
B | Download 15 Tupe & 1.0 333.3 9 0.3333 300, 0000000 |20
A l 2 3 ‘
(1] EETS EEDD E324 EEBEL B2E3
5 E380 E385 B335 Bas0 B360
10 B&30 5454 BGZE8 ET0& 5425 j
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Trial List
q Hoppin g o -
man Bl R e R DT Stmen g, =
us Hz) e Hunber
B | Dowrload 15 Type & 1.0 3333 =l 0. 3333 300, 0000000 |20
Lier e |7 0 2 g d
(1] EET3 EE99 5324 EEEL 5253
5 B350 B386 5335 BE60 5360
10 B&30 5454 BE26 BT0& 425
15 B&E03 BzZB5 5600 Bz BETH
20 BzTl 5504 5412 5457 5451
25 &6 5640 5352 5450 BZTH
30 BB0E 5538 5326 Bz2ve BB33
35 5336 Bz298 Bh03 BBE1 BzZE0
40 B252 B496 277 5441 B445
45 B447 B452 5280 ERSE 297
50 B404 BEZT EE10 BE33 EER3 J
55 B319 EE34 [=t:1E) 8320 B406
&0 EEGZ E361 BETY EETY B438
65 B408 Ba04 BE20 5342 12191
Fi!l EEGQ B366 5254 BE4T =)
Fi EET4 E318 5289 5381 B437
80 ERZ2Z ER30 BE97 701 B376
85 EE15 Ed44 EEE1 E524 E366
90 EE35 E2T8 EE41 E371 EEBY
95 E3E7 EEEZ 5493 EEBD EB0S
B | Dowrdoad 15 Type & 1.0 3333 =l 0.3333 300. 0000000 |20
Lot tmd) [° ! 2 3 *
o B256 B460 5260 615 BETO
[ E422 E311 E410 E348 EE&T
10 FRA1 RETR RART RdPR Rddq ﬂ
Radar Type 6 - Trial 16:
Trial List
o] Pulse el Hopping | MOPRERE  |yi i1, <]
Trial Id T;P:’ ¥idth PRI (us) per’;:P ate L::“:i“ Frequency
(us) (kHz) (m= Hamber
B | Download 16 Type & 1.0 533,35 g 0. 3333 300, 0000000 |20
Lo e |7 8 2 a 4
L] B2EG 5460 B260 615 B5T0
5 B422 5311 B410 5345 BBAT
10 561 BET3 BE6T B4Z6 448
15 5621 5352 BT03 5339 5396
20 E270 =] 353 5470 E454
25 EEET 5492 5455 5554 B313
30 BG4 EEZE 5283 457 BGE5
35 E534 5341 jaiai=E] B3TT 54135
40 BET1 5335 5360 5379 5591
45 444 5411 ET05 BE6T Bz55
50 5457 5514 5288 5334 BE04
55 5403 5367 BE03 263 BEES
&0 ER43 EEE1 B269 5353 ET1E J
65 BERZT [SE L4 BE40 00 BRO3
0 EETE 5651 B450 [=tafte] EEB0
75 B321 EE13 E&09 EE42 E&TE
80 B47E E486 B205 EE05 EE24
85 EE24 5435 B354 =t=t=] E470
a0 606 5325 BB 5459 53T
a5 B450 5674 BE6S BZGZ EBTS
B | Download 17 Twpe & 1.0 5333 g 0. 3333 300, 0000000 |26
Lo e |7 . 2 a 4
L] EE11 [stsele] B&TL 5301 B315
5 B464 5333 5455 5396 5452
10 EB3T 5705 BEZ1 5470 5304
1R (=== [ttt [==1=) [ =121 [F=F j
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Report No: C250429188-RF05

Trial List
el Pulse el Hopping | OPRERE  yioih1, <]
Trial Id 1';1,:’ ¥idth PRI (us) pers;’;p Rate L::“:ﬁ“ Frequency
us) (kHz) e Hunber
B | poyndoad 17 Type 6 1o 333.3 ) 0.3333 3000000000 |26
HrGR) [0 1 2 : :
0 5511 5699 5671 5301 5315
5 5464 5333 5485 5396 5492
10 5537 5708 5621 5470 5304
15 5508 5331 5287 ] 5565
20 5264 5391 BE6E 5477 5348
25 5441 5591 ] 5347 5667
30 5414 5715 5605 5453 5354
35 5480 5312 5548 5563 5582
10 5271 5540 5317 5356 5718
45 5585 5276 5316 5413 5640
50 5510 5655 5497 ] 5450
55 5598 5592 5370 5367 5522
&0 5434 53275 5547 5353 5412
65 5366 5549 5544 5408 5446 J
70 5253 5266 5546 5471 5462
75 355 5431 5719 2] 5633
80 5409 5EGZ 5297 5521 5260
85 5438 561 5543 BE65 5474
ap 5279 5608 5375 5619 5712
a5 523 5257 5541 5507 5261
El| Doynload |18 Tupe 6 10 333.3 9 03333 3000000000 |17
HraR o : 2 ) s
0 5291 5463 5807 462 5532
5 503 5758 560 574 5376
10 5274 5341 5401 5392 5636
15 5434 5332 5305 5673 5430 B
o . - - e .
Radar Type 6 - Trial 18:
Trial List
) Rad Palse Fal Hopping ]slopping ¥isible ﬂ
Trial Id Ta :r ¥idth PRI (us) ers;[: Rate L::‘l:ice Frequency
20 {us) D T (kHz) . Hamber
Bl | Download |15 Type 6 10 333.3 9 0 3333 300, 0000000 |17
HrGR) o : 2 ) ]
0 5291 5463 5607 5462 5532
5 5503 5255 5560 5574 5328
10 5274 5341 5401 5392 5636
15 5434 5332 5305 5673 5430
20 5400 5711 5293 5413 5317
25 5381 5254 5303 572 5345
30 5611 5649 5619 5403 5541
35 596 5EGE 5623 5633 5435
10 5647 5665 5359 5374 5466
45 5566 5516 559 5708 5EaE
50 5394 5312 G546 561 5493
55 5543 5599 5273 5476 5276
&0 5455 5664 5498 5580 5618
65 5338 5531 5435 5679 5474
70 5311 5309 5314 5450 5310 J
75 5290 5640 5410 5609 5333
80 5461 5275 5518 572 5620
85 5506 5262 5342 5330 5573
ap 5718 EEGT 5517 5601 5708
a5 5205 5525 5405 5304 5662
B | Doyrload 12 Type 6 10 333.3 9 03333 300, 0000000 |19
Nl o ! 2 ) ]
[ 5546 5702 5543 5523 5377
5 5645 5260 5635 5265 5335
10 5267 5590 5315 5439 5512
15 5383 5268 5440 5594 5581 -
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Report No: C250429188-RF05

Trial List
el Pulse el Hopping | OPRERE  yioih1, <]
Trial Id 1';1,:’ ¥idth PRI (us) pers;’;p Rate L::“:ﬁ“ Frequency
us) (kHz) e Hunber
B | poynload 12 Type 6 1o 333.3 ) 0.3333 300, 0000000 |19
T |0 1 2 a :
0 5546 5702 5543 5623 5377
5 5645 5280 5635 5265 5335
10 5257 5590 5315 5439 5512
15 5383 5285 5440 5594 5581
20 596 5273 5640 5373 5502
25 5620 5622 5518 5415 5393
30 5289 5629 5560 5385 5372
35 5283 5494 5337 5510 5474
10 5708 5571 5361 5435 5478
45 5447 5518 5458 5392 5290
50 E2g2 5297 5579 5716 5500
55 5500 5275 464 5572 5308
&0 577 5401 5390 5447 5450
65 5508 5334 5507 5515 5524
70 5285 5322 5430 5433 5521 J
75 5562 5719 5569 5528 5515
80 5292 5462 5566 5307 5264
85 5296 5474 5724 5399 5710
a0 5250 5353 5509 5303 5597
95 5407 5425 5562 5578 5300
B | poynload o0 Type 6 1.0 333.3 ) 0.3333 300, 0000000 |22
TG 1 2 : :
0 5704 5466 5479 5309 5547
5 56T 5680 5710 5475 5639
10 5566 5379 5356 5534 5533
1R FAT F2ia FEAR A2 F211 ﬂ
Radar Type 6 - Trial 20:
Trial List
Rad Pulze Fal Hopping ]slopping ¥isible ﬂ
Trial Id T;I:’ Width PEL (us) Pns;[:p Rate Lemth = Fregquency
{us) (kHz) . Hamber
Bl | Download |20 Type 6 10 333.3 9 0 3333 300, 0000000 |22
Tl o l : : :
0 5704 5466 5479 5309 5597
5 5557 5580 5710 5428 5538
10 EE66 5379 5356 5634 5533
15 5471 5318 5543 5472 5311
20 5592 5665 G641 5443 5390
25 5568 5350 522 5448 5435
30 5653 5E&6 5300 537 5667
35 5325 5EGE 5608 5269 5521
10 5263 5314 5509 B504 ]
45 5408 ] 5525 5393 5572
50 5343 5646 5333 5386 5502
55 5660 ] BEG4 5465 5GTT
60 5338 5326 454 5260 5615
65 5403 5347 5591 5396 555
70 BE15 5579 5601 BEST 5387
75 5261 5707 5291 BEED 5502 J
80 5438 2 5370 5592 5495
85 BE12 5487 5718 5401 5860
90 5335 5402 5285 2] 5722
95 5364 5493 5576 5510 5700
Bl | Download |21 Type 6 1.0 333.3 g 0.3333 3000000000 |26
Premency, |o 1 2 3 1
0 5484 5705 5415 5470 5439
5 5361 5702 5310 5591 5371
10 5407 5265 5404 5354 5EG4 o
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Page 49 of 66
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Trial List
el Pulse el Hopping | OPRERE  yioih1, <]
Trial Id 1';1,:’ ¥idth PRI (us) pers;’;p Rate L::“:ﬁ“ Frequency
us) (kHz) e Hunber
B | poyndoad  [e1 Type 6 1o 333.3 ) 0.3333 3000000000 |26
Tl o ! 2 3 ]
0 5484 5705 5415 5470 5439
5 5351 5702 5310 5591 5371
10 5497 5265 5494 5354 5564
15 BEED 5445 546 5370 5503
20 5500 5356 5252 5265 5416
25 BEEG 5421 5456 5251 5483
30 5477 5542 5543 5418 5311
35 5390 5464 5676 5501 5422
10 5435 5674 5447 5269 5526
45 5337 5505 5608 5451 5625
50 BEZ2 5642 5384 5475 5703
55 5507 5401 BEES 5495 5309
&0 BAES 5519 2] 5376 5414
&5 5345 5492 5295 5318 5273
70 BEGT 5530 5711 5515 5566
75 ] 5570 822 B5E3 5591
80 367 5526 5381 561 5412 J
85 6562 5715 559 5286 5288
20 BEE3 5314 5329 5261 5465
95 5541 5463 5574 5571 5455
Bl | Doynload |22 Type 6 1.0 333.3 g 0.3333 300, 0000000 |27
Tl : 2 3 .
0 5264 5469 5351 5631 5659
5 5393 5627 5385 5279 5578
10 5428 55279 5535 5548 5575 =]
Radar Type 6 - Trial 22:
Trial List
) Rad Palse Fal Hopping ]slopping ¥isible ﬂ
Trial Id Ta :r ¥idth PRI (us) ers;[: Rate L::‘l:ice Frequency
20 {us) D T (kHz) . Hamber
Bl | Download |22 Type 6 10 333.3 9 0 3333 300, 0000000 |27
HrGR) o : 2 ) ]
0 5264 5469 5351 5531 5659
5 5393 5527 5385 5278 5575
10 5475 5529 5535 5549 5575
15 5647 5572 5274 5415 5695
20 5608 5475 5668 5722 5389
25 5544 5370 5355 5517 5616
30 5525 5500 5633 5463 5685
35 5603 5292 5297 5343 5513
10 5577 5509 5523 5644 5485
15 5691 5412 5678 5495 5395
50 5343 5435 5564 5576 5451
55 ] 5462 5315 5280 5E&4
60 5309 5625 5336 5615 5204
65 5530 5702 5565 596 5345
70 5670 5630 5560 5501 5607
75 5693 5468 5477 5407 5545
80 5721 5409 5402 BEZ5 5EGZ
85 5381 5483 5340 5326 5609 J
ap 5404 5364 5400 5473 5465
a5 5518 ] 5569 5716 5718
El| Doynload |23 Tupe 6 10 333.3 9 03333 3000000000 |23
NG o l 2 ) s
0 B518 5705 5287 5595 5501
5 5435 5549 5460 447 5407
10 5262 5318 5576 5269 5596 ~|
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Radar Type 6 - Trial 23:
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Radar Type 6 - Trial 24:

Shenzhen Central Standard International Center Co., Ltd.

Tel.: (86)0755-85283385

www.csicsz.com

Trial List
el Pulse el Hopping | OPRERE  yioih1, <]
Trial Id 1';1,:’ ¥idth PRI (us) pers;’;p Rate L::“:ﬁ“ Frequency
us) (kHz) e Hunber
B | Download |23 Type & 1o 333.3 @ 0.3333 300, 0000000 |23
T 1 2 3 1
0 519 5708 5287 5695 5501
5 5435 5649 5460 5442 5407
10 5262 5318 5576 5269 5596
15 5638 ) 5377 5412 5591
20 5706 5336 5362 5432 5B9T
25 5387 5556 5454 5658 5417
30 B457 5373 5712 5408 5645
35 5480 5568 5350 5360 5352
40 5660 5323 5652 520 573
45 465 5299 5470 5634 5285
50 E274 5486 5275 5349 5295
55 5680 5416 5463 512 5251
60 5713 5474 5667 5683 5453
65 5282 5438 5718 566 5534
70 5399 514 5656 5633 5409
75 BE6T BE84 5338 545 5623
80 5490 663 5612 5309 5406
85 694 BE25 5499 448 5294 J
90 574 6332 659 B370 436
95 B4TT G415 E54% B46T 5319
B | Download |24 Type & 1.0 333.3 a 0.3333 300, 0000000 |19
Premency, |o 1 2 3 1
0 5299 5472 5699 5301 5721
5 B4TT 574 B535 508 B&14
10 FRAR RRAY FA17 F3AT 2R K|
Trial List
) Rad Palse Fal Hopping ]slopping ¥isible ﬂ
Trial Id T;-y:r ¥idth PRI (us) Pers;[:P Rate L::‘l:ice Frequency
{us) (kHz) . Humber
B | Download |74 Type @ 10 3333 9 0 3333 300, 0000000 |19
A : 2 a ]
0 5299 5472 5699 5301 5721
5 B477 574 535 508 5&14
10 5665 BES2 5617 5367 5251
15 5351 5383 5505 5604 5527
20 5660 64T 5328 5335 5549
25 5590 5488 5700 5403 5414
30 5588 5359 5703 5309 5571
35 5364 5503 5274 BB66 5365
40 5261 5417 B517 5405 5448
45 5382 5528 5687 5695 5537
50 5717 5393 5370 5653 5331
55 5600 5270 5639 5612 EE15
60 B376 66T 5269 252 B&TT
65 5586 642 5258 5636 5543
70 455 5479 5623 5400 Eddd
75 5301 5372 5428 5341 EETE
80 5290 5316 5345 5347 5627
85 5349 5470 565 5432 5628
90 BGT6 5447 5672 BEEZ 468
95 5469 5359 5321 5325 B&TE J
B | Download |25 Tupe & 1.0 333.3 9 0.3333 300, 0000000 |19
Trequeney |0 1 2 3 1
0 B4E7 6711 5634 5542 BE63
5 BG16 BE96 B610 BAT1 346
10 5599 5371 5653 562 5638 ~|
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Radar Type 6 - Trial 25:
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Report No: C250429188-RF05

Trial List
el Pulse el Hopping | OPRERE  yioih1, <]
Trial Id 1';1,:’ ¥idth PRI (us) pers;’;p Rate L::“:ﬁ“ Frequency
us) (kHz) e Hunber
B | poynload o5 Type 6 1o 333.3 ) 0.3333 300, 0000000 |19
ey |0 1 2 3 1
0 5457 5711 5634 5547 5563
5 5616 5696 5610 5671 5346
10 5599 5371 5658 5562 5638
15 5338 5381 5488 5453 5321
20 5535 5351 55g8 5417 5308
25 5566 5495 5318 5269 5522
30 5364 5202 5708 5476 5448
35 5562 5257 5656 5563 5505
10 5674 5E57 5514 5334 5425
15 5465 5489 5265 5437 5404
50 5396 5373 5564 55&1 5324
55 5368 5625 5571 5399 5329
&0 BEET 5347 5677 5271 5462
65 5541 5576 5383 5280 5260
70 5261 5485 5519 5502 5575
75 5525 5604 5652 5613 5700
80 5435 5400 5609 5331 5535
85 5385 5261 5209 BEG5 5350
ap 5382 5407 565 EE46 5663
a5 5507 5263 BEES BEE0 5459 J
B | Doyrload |26 Type 6 10 333.3 9 03333 300, 0000000 |16
P edneney |0 1 2 3 1
[ 5712 5475 5570 5703 5308
5 [ 5621 ] 5359 560
10 5433 5257 5693 5282 5659 ~|
Radar Type 6 - Trial 26:
Trial List
) Rad Palse Fal Hopping ]slopping ¥isible ﬂ
Trial Id T;-y:r ¥idth PRI (us) Pers;[:P Rate L::‘l:ice Frequency
{us) (kHz) . Hamber
Bl | Download |26 Type 6 10 333.3 9 0 3333 3000000000 |16
T | : 2 a :
0 5712 5475 5570 5703 5308
5 5658 5521 5585 5358 5550
10 5433 5257 5693 52a2 5659
15 5427 5505 5E&S 5405 5610
20 5446 5420 5626 5409 5261
25 377 5350 5474 5393 5566
30 5406 5656 5328 5315 5721
35 BE&T 5278 5528 5431 5674
10 5441 5531 5515 5477 5608
45 5263 5408 5548 547 5318
50 5374 5260 572 5539 5542
55 5671 5204 BEGS 5347 5494
&0 5502 564 5800 5592 5563
&5 G562 57T 5311 5414 561
70 5362 5711 5361 5334 5398
75 5461 5289 5598 ] 5EG5
80 5428 5723 5451 ] 5595
85 5300 5378 5331 5597 5595
90 5524 5368 5545 5578 5435
95 5707 5E63 5591 5536 5E37
Bl | Doynload |27 Type 6 1.0 333.3 9 0.3333 300, 0000000 |23 J
Fremency, lo 1 2 3 4
0 5492 5714 5508 5383 5625
5 5700 5543 5285 5522 5382
10 5364 5521 5265 5477 5580 =
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Radar Type 6 - Trial 27:

Trial List
el Pulse el Hopping | OPRERE  yioih1, <]
Trial Id 1';1,:’ ¥idth PRI (us) pers;’;p Rate L::“:ﬁ“ Frequency
(us) (ki) . Humber
B | Dowrload Zr Type & 1.0 3333 =l 0. 3333 300. 0000000 |23
TGy |0 ! 2 3 1
(1] B492 ET714 BRO& B389 BEZE
5 Y00 5543 5255 BBZ2 B382
10 5364 BBZ1 5265 5477 B&EG0
15 5415 BE35 BESZ 8327 5454
20 556 BE6T 54583 5254 Bz99
25 BE2T B84 Bh50 5445 BE4z
30 BEGE1 BBE4 Bhal B2 B368
35 B324 6554 Bh53 52580 BE14
40 B453 EERE B&05 EETO g291
45 BE31 B371 BRSS9 EE34 B273
50 B&90 E494 B3EE B452 707
55 BG4l EE13 BEET BEEY EE44
&0 B456 B426 BE38 B&11 EE16
65 B&18 BEG4 Bd6d BE9T BERG
Fi!l B374 B420 B2E8 721 3133727
Fi B&G1 B3R B262 BE96 297
80 B&21 709 5439 B&TZ B304
85 E&16 E368 5441 E475 E341
90 EEB0 E318 5281 E380 EE19
95 EE3T E362 E645 EE24 E325
B | Dowrdoad 28 Type & 1.0 3333 =l 0.3333 300. 0000000 |22
HrGR) o : 2 a ] N
o B2Te 475 5532 B850 8370
5 E267 EEBE E3860 EEEE EEEBD J
Radar Type 6 - Trial 28:
Trial List
) Rad Palse Fal Hopping ]slopping ¥isible ﬂ
Trial Id T;-y:r ¥idth PRI (us) Pers;[:P Rate L::‘l:ice Frequency
{us) (kHz) . Hamber
B | Dowrload 28 Type B 1.0 3333 o 0.3333 300. 0000000 |22
T |0 l 2 3 1
o B2Te 475 5532 B850 8370
[ E2867 EEGE B350 EESE EEE3D
10 205 E310 5308 EET2 ET01
15 EB0& E2a7 5320 E431 EE1D
20 E462 EBEE EE03 E450 ETO0Z2
25 5531 BG2E 53558 BG95 624
30 BTIT 5401 B716 B264 283
35 BBET G2 5262 B0 5594
40 5318 5391 5330 a0 5499
45 BzT1l B335 B663 B424 B47E
50 5410 5449 5266 B34z 8317
55 Bz598 B&ETO Bh64 B4635 5460
60 53587 8311 5349 5458 5415
65 25z BEG1 BEET BE60 BEEZ
T0 5353 BETE 5593 B&E3 Bd6d
5 B80T 5380 5372 B&E05 B366
g0 5352 BB4T 5361 5371 BB15
85 5385 BTEZ1 5294 5341 BElZ
90 8375 BEZ1 5359 B457 hz2gz
95 EE34 B497 B412 B374 ERGT
B | Dowrdoad 29 Type & 1.0 3333 9 0. 3333 300, 0000000 (24
Ee T |0 1 2 3 *
o E430 ETIY E475 ET11 EEEY J
[ 405 E400 E435 E2TE E321 j
Shenzhen Central Standard International Center Co., Ltd. TRF_FCC Master DFS_Rev.01
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Radar Type 6 - Trial 29:
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Report No: C250429188-RF05

Trial List
el Pulse el Hopping | OPRERE  yioih1, <]
Trial Id 1';1,:’ ¥idth PRI (us) pers;’;p Rate L::“:ﬁ“ Frequency
us) (kHz) e Humber

a0 53582 5547 5361 5371 B515

85 53585 BTZ1 Bz94 5341 BElZ

90 8375 BEZ1 5359 B457 hz2gz

95 B34 5487 5412 B3Td BT

B | Dowrload 28 Type & 1.0 333.3 =l 0. 3333 300. 0000000 |24

Lt G |0 t 2 3 .

o E430 ETIY E475 ET11 EEEY

[ 405 E400 E435 E2TE E321

10 E&04 EET4 Ed44 E285 ETZR

15 EES4 E414 E326 EE3E B3T3

20 E345 EE4E EET2 E&TE E419

25 E47E EEES 5327 EEEE EEZ0

30 E420 EGT4 EE12 EEED 432

35 EG48 E485 EE12 EE13 433

40 B402 5328 BET0 j=is=kl 5331

45 261 624 5477 B266 B286

50 BE2E 8317 54351 E515 BEZ1

55 BE53 BZTH 5353 5343 5514

&0 5454 BER0 BE2T 5415 5509

65 5491 BE60 5371 B545 BEES

T0 Bz9l 46T 5259 B335 5486

5 B425 BBZ5 B613 451 Bz99

g0 B548 5308 BE1Z BE5E BEG1

85 BBE1 % Yol =) B3586 eSS

90 BB03 446 5256 BBz 5640

95 5427 377 5487 5398 5307 =
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4.3. CHANNEL AVAILABILITY CHECK TIME

802.11a mode 5320MHz

UUT Timing Radar testing at the beginning of the Channel Availability Check Time
— Trace — Trace
“AC Begh A —— CAC Eegin A CACEnd 34565 —— CAC Begin
CAC Begin 3456’5 CACEng 94565 _CAEE:g CAC Begin 2456 5 ot
= =
E H
< <
" L L L L -
Time (s) Time (s)

Initial Channel Availability Check Time Beginning of the Channel Availability Check Time

Radar testing towards the end of the Channel Availability Check Time

— Trace
CAC Begin 34 56 CACEnd 34565 — CAC Begin
— CACEnd

Ampitude (46|

Time (s)

End of the Channel Availability Check Time

802.11ac(VHT40) mode 5310MHz

UUT Timing Radartesting at the beginning of the Channel Availability Check Time
— Trace — Trace
CAC Begin 3492 s CACEnd 94.925 : E:E E:a"‘ CAC Begin 3482 s CACEnd9492s : g:g g‘:gm
= =
& 95.45866665
Time (s) Time (s)
Initial Channel Availability Check Time Beginning of the Channel Availability Check Time
Radar testing towards the end of the Channel Availability Check Time
— Trace
CAC Begin 9492 s CACEng 94925 :E:EEegm
E
%
E
-

119.46 238.02

Time (s)

End of the Channel Availability Check Time

Shenzhen Central Standard International Center Co., Ltd. TRF_FCC Master DFS_Rev.01
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802.11ax(HE80) mode 5290MHz

UUT Timing Radar testing at the beginning of the Channel Availability Check Time
— Trace — Trace
CACBegin3424 s CACEng 94245 :g:g E:gm CAC Begin 34245 CACEng94.245 :E:E E*:gm
= E
L
B 9 24
Time (s) Time (s)
Initial Channel Availability Check Time Beginning of the Channel Availability Check Time
Radar testing towards the end of the Channel Availability Check Time
= Trace
CAC Begin 94.24 5 CACEnd8424s :E:‘Egegm
=
é‘
E
L b
24
Time (s)

End of the Channel Availability Check Time

802.11be (EHT160) mode 5250MHz

UUT Timing Radar testing at the beginning of the Channel Availabiity Check Time
— Teace — Trace
A CACEnd 9445 — CAC Begin CAC Beghn 34.25 CACEnd 3445 — CAC Eegin
CAC Beofn 34455 n s v Begin 34455 " N — CACEnd
H
e e Ll
35 95224 90448
Time (s) Time (s)

Initial Channel Availability Check Time Beginning of the Channel Availability Check Time

Radar testing towards the end of the Channel Availability Check Time

— Trace
CAC Begin 84455 CACEnd 34455 —— CAC Begin
— CACEnd
L
9224 233448
Time (s)

End of the Channel Availability Check Time

Shenzhen Central Standard International Center Co., Ltd. TRF_FCC Master DFS_Rev.01
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4.4, CHANNEL MOVE TIME AND CHANNEL CLOSING TRANSMISSION

TIME
802.11a 5320MHz
Description Meas. Value(s) Requirement Status
Channel Move Time 0.4748 <10s Complies
Channel Closing Time 0.0033 <60ms Complies
Channel Shutdown
Y Radar En:h .';D—S|Transmission End147s : ;;Z:er Erd
adar End 200ms 120 Rada end 200 ms
= Transmission End
5
H
-100
Time (=)
802.11ac(VHT40) mode 5310MHz
Description Meas. Value(s) Requirement Status
Channel Move Time 0.4667 <10s Complies
Channel Closing Time 0.0036 <60ms Complies
Channel Shutdown
.D-D—S[I'ransmisswon End147s : ;:f; End
s 1205 Rada end 200 ms
— Transmission End
5
H
-100
Time (=)
Shenzhen Central Standard International Center Co., Ltd. TRF_FCC Master DFS_Rev.01
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Description
Channel Move Time

Channel Closing Time

Amplitude [(dB m|

Page 57 of 66

Report No: C250429188-RF05

802.11ax(HE80) mode 5290MHz

Meas. Value(s)
0.4154
0.0033

Channel Shutdown

Requirement

<10s
<60ms

Description
Channel Move Time
Channel Closing Time

Amplitude [(dB m|

Time (s)

802.11be (EHT160) mode 5250MHz

Meas. Value(s)
0.4973
0.0033

Channel Shutdown

Requirement
<10s
<60ms

Time (s)

Shenzhen Central Standard International Center Co., Ltd.

Tel.: (86)0755-85283385

www.csicsz.com

Status
Complies
Complies

— Trace
— Radar End

Rada end 200 ms
= Transmission End

Status
Complies
Complies

— Trace
— Radar End

Rada end 200 ms
—— Transmission End

TRF_FCC Master DFS_Rev.01
Email: csicsz@csicsz.com



<€ID> E 5 I E Page 58 of 66 Report No: C250429188-RF05

4.5. STATISTICAL PERFORMANCE CHECK

802.11a 5320MHz Channel Bandwidth: 20MHz

Remark: Y: Detected; N: Non-detected.

Radar Signal Type
Trial No. 1 2 3 4 5 6
0 Y Y Y Y Y N
1 Y Y Y Y Y Y
2 N N Y N N Y
3 Y Y Y Y N N
4 Y Y Y Y Y Y
5 Y Y Y Y Y Y
6 Y Y N Y Y Y
7 N Y Y Y N Y
8 Y Y Y Y Y N
9 Y Y Y Y Y Y
10 Y Y Y Y Y Y
11 Y Y Y Y Y Y
12 Y N Y Y N Y
13 Y Y Y Y Y N
14 N Y Y N Y Y
15 Y Y Y Y Y Y
16 Y Y Y Y Y Y
17 Y N N Y Y Y
18 Y Y Y Y N Y
19 Y Y Y Y Y N
20 N Y Y Y Y Y
21 Y Y Y Y Y Y
22 Y Y N Y N N
23 Y Y Y N Y Y
24 Y N Y Y Y Y
25 Y Y N Y Y Y
26 Y Y Y Y N Y
27 Y Y Y N Y Y
28 Y Y Y Y Y N
29 Y Y Y Y N Y
Detection
Probability 86.67% 86.67% 86.67% 86.67% 73.34% 76.67%
(%)
Aggregate
Detection
Probability 86.67% 73.34% 76.67%
of Type
1~Type 4
(%)
Result PASS | PASS | PASS | PASS PASS PASS
Shenzhen Central Standard International Center Co., Ltd. TRF_FCC Master DFS_Rev.01
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802.11ac(VHT40) mode 5310MHz

Remark: Y: Detected; N: Non-detected.

Radar Signal Type
Trial No. 1 2 3 4 5 6
0 Y Y N Y N Y
1 Y N Y Y Y Y
2 Y Y Y Y N N
3 Y Y Y Y N Y
4 Y N N N Y N
5 N Y Y Y Y Y
6 Y Y N Y N Y
7 Y Y Y Y Y Y
8 Y Y Y Y Y Y
9 Y Y Y Y Y Y
10 Y Y Y Y N N
11 Y Y Y Y Y Y
12 N Y Y Y Y Y
13 Y Y N N N Y
14 Y N N Y N Y
15 Y Y Y Y Y N
16 N Y Y Y Y N
17 Y N N Y Y Y
18 Y Y Y Y N Y
19 Y Y Y N Y Y
20 Y Y Y Y Y N
21 Y Y Y Y N Y
22 Y Y N Y N N
23 N Y Y Y Y N
24 Y N Y N N Y
25 Y Y Y Y Y Y
26 Y Y Y Y N Y
27 Y Y Y Y Y N
28 Y Y Y Y Y N
29 Y N Y Y Y Y
Detection
Probability 83.33% 80% 76.67% 86.67% 60% 66.67%
(%)
Aggregate
Detection
Probability 82.5% 60% 66.67%
of Type
1~Type 4
(%)
Result PASS | PASS | PASS | PASS PASS PASS
Shenzhen Central Standard International Center Co., Ltd. TRF_FCC Master DFS_Rev.01
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802.11ax(HE80) mode 5290MHz

Remark: Y: Detected; N: Non-detected.

Radar Signal Type
Trial No. 1 2 3 4 5 6
0 Y Y Y Y N Y
1 Y N Y Y Y Y
2 N Y Y Y Y N
3 Y Y N N N Y
4 Y Y Y Y Y Y
5 Y N Y Y Y Y
6 Y Y Y Y Y Y
7 Y Y Y Y Y Y
8 Y Y Y N N N
9 Y Y Y Y Y Y
10 Y Y Y Y Y Y
11 Y Y Y Y Y Y
12 Y Y Y Y Y Y
13 N Y Y Y N N
14 Y Y N Y Y Y
15 Y Y N Y Y Y
16 Y Y Y Y Y N
17 Y Y Y Y Y Y
18 Y Y Y Y Y Y
19 Y Y Y Y Y Y
20 Y Y Y N N Y
21 Y Y Y Y Y Y
22 Y Y Y Y Y Y
23 N Y N Y Y Y
24 Y Y Y Y Y N
25 Y Y Y N Y Y
26 Y Y Y Y N Y
27 Y Y N Y Y N
28 N N Y Y N Y
29 Y Y Y Y Y Y
Detection
Probability 86.67% 90% 83.33% 86.67% 76.67% 80%
(%)
Aggregate
Detection
Probability 86.67% 66.67% 80%
of Type
1~Type 4
(%)
Result PASS | PASS | PASS | PASS PASS PASS
Shenzhen Central Standard International Center Co., Ltd. TRF_FCC Master DFS_Rev.01
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802.11be (EHT160) mode 5250MHz

Remark: Y: Detected; N: Non-detected.

Radar Signal Type
Trial No. 1 2 3 4 5 6
0 Y N Y Y Y Y
1 Y Y Y Y Y N
2 Y Y Y N N Y
3 N Y Y Y Y Y
4 Y Y N Y Y Y
5 Y Y Y Y Y Y
6 Y Y Y Y Y N
7 Y N Y N N Y
8 Y Y Y Y Y Y
9 Y Y Y Y Y Y
10 Y Y Y Y Y N
11 N Y N Y Y Y
12 Y Y Y Y Y Y
13 Y Y Y Y Y Y
14 Y Y N Y N N
15 Y Y Y Y Y Y
16 Y Y Y N Y Y
17 Y Y Y Y Y Y
18 Y Y Y Y N Y
19 Y Y N Y Y N
20 Y N Y Y Y Y
21 N Y Y Y Y Y
22 Y Y Y Y Y Y
23 Y Y Y Y Y N
24 Y Y Y Y Y Y
25 Y Y Y Y N Y
26 Y Y N Y Y Y
27 Y Y Y N Y Y
28 Y Y Y Y Y N
29 Y Y Y Y N Y
Detection
Probability 90% 90% 83.33% 86.67% 80% 76.67%
(%)
Aggregate
Detection
Probability 87.5% 80% 76.67%
of Type
1~Type 4
(%)
Result PASS | PASS | PASS | PASS PASS PASS
Shenzhen Central Standard International Center Co., Ltd. TRF_FCC Master DFS_Rev.01
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4.6. NON-OCCUPANCY PERIOD

Non-Occupancy period Non-Occupancy period

Ampliude [dBm|
Ampltude (dBm]

Time (s) Time (s)

802.11a 5320MHz 802.11ac(VHT40) mode 5310MHz

Non-Occupancy period Non-Occupancy period

Ampltude (48 m|

Amplude (dBm]|

Time (s) Time (s)

802.11ax(HE80) mode 5290MHz 802.11be (EHT160) mode 5250MHz

TRF_FCC Master DFS_Rev.01
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4.7. U-NIl DETECTION BANDWIDTH

Report No: C250429188-RF05

Agilent Spectrum Analyzer - Occupied BW

802.11a 5320MHz

(

RF SO0 AC

SEMSE:IMNT)

ALIGMAUTO

10:36:15 AM May 13, 2025

R
|Center Freq 5.320000000 GHz |

Ref Offset 5,05 dB
Ref 25.05 dBm

10 dB/div

—s— Trig:Free Run

#IFGain:Low #Atten: 10 dB

Center Freq: $.320000000 GHz

Avg|Hold: 10/10

Radio Std: None

Radic Device: BTS

Log

151

5.08

-4.95

-15.0

et

=250

350

4510

550

650

Center 5.32 GHz
#Res BW 300 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

MSG

#VBW 1 MHz
Total Power
16.748 MHz
-86.289 kHz OBW Power
22.86 MHz x dB

13.5 dBm

99.00 %
-26.00 dB

STATUS

Span 40 MHz
Sweep 1.333ms

Freq. Tzisl I!\)lutmbterd arl:ld Betegti?n ;e(sjt;lt Detection -
: Detected; N: Non-detecte L/Fh

MHZ) e T o T 1 1213 ] 45 6] 78 9| Rael

5310 -10 Y Y Y N Y Y Y Y Y Y 90% Fo
5315 -5 Y Y Y Y Y Y Y Y Y N 90%

5320 0 Y Y Y Y Y Y N Y Y Y 90%

5325 +5 N Y Y Y Y Y Y Y Y Y 90%

5330 +10| Y Y Y Y N Y Y Y Y Y 90% Fu

Detection Bandwidth = FH - FL = 5330MHz - 5310MHz = 20MHz

EUT 99% Bandwidth = 16.748MHz
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802.11ac(VHT40) mode 5310MHz

Agilent Spectrum Analyzer - Occupied BW

[Conter Freq 5.310000000 GFiz [ Centerfreq STOGONN0GHz Radio Std: Nome
‘ - . J:: Fr;g I;{;n Avg|Hold: 10/10 Radio Device: BTS
Ref Dffset 5.07 dB
10 dBldiv Ref 25.07 dBm
Log
-4.93
349 | |“
£48 ‘ | | |
Center 5.31 GHz Span 80 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1.333 ms
Occupied Bandwidth Total Power 17.6 dBm
36.753 MHz
Transmit Freq Error -140.08 kHz OBW Power 99.00 %
x B Bandwidth 44,47 MHz x dB -26.00 dB
Fre Trial Number and Detection result Detection
(Mqu.) (Y: Detected; N: Non-detected) Rate (%) Fu/Fu
Fc|l o |1 ]2 [ 3] 4]5]6]7]8]09 °
5290 -20 Y N Y Y Y Y Y Y Y Y 90% Fo
5295 -15 Y Y Y Y Y Y Y Y Y Y 100%
5300 -10 Y N Y Y Y Y Y Y Y Y 90%
5305 -5 Y Y Y Y Y Y Y Y N Y 100%
5310 0 Y Y N Y Y Y Y Y Y Y 90%
5315 +5 Y Y Y Y Y Y Y N Y Y 90%
5320 +10| Y Y Y Y Y N Y Y Y Y 90%
5325 +15| Y Y Y Y Y Y Y Y Y Y 100%
5330 +20| Y Y Y N Y Y Y Y Y Y 90% Fu
Detection Bandwidth = FH - FL = 5330MHz - 5290MHz = 40MHz
EUT 99% Bandwidth = 36.753MHz
Shenzhen Central Standard International Center Co., Ltd. TRF_FCC Master DFS_Rev.01
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Report No: C250429188-RF05

802.11ax(HE80) mode 5290MHz

Agilent Spectrum Analyzer - Occupied BW

RF

S0 AC

SEMSE:IMNT)

ALIGMAUTO

09:31:38 AM May 16, 2025

g R
|Center Fre

q 5.290000000 GHz

10 dBidiv

Ref Offset 5.1 dB
Ref 25.10 dBm

#IFGain:Low

Center Freq: $5.290000000 GHz

—»— Trig:Free Run
#Atten: 10 dB

Avg|Hold: 10/10

Radio Std: None

Radio Device: BTS

Log
151

510

-4.90

-14.9

249

349

Illh

-44.9

549

6549

Center 5.29 GHz
#Res BW 300 kHz

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth

77.315 MHz

-128.49 kHz
81.46 MHz

Total Power

OBW Power
x dB

#/BW 1 MHz

18.6 dBm

99.00 %
-26.00 dB

Span 160 MHz
Sweep 2ms

Trial Number and Detection result

Freq. X Y Detection
(Y: Detected; N: Non-detected) Fu/Fu
MHz) Tec T o[ 1234567 8] 9|l
5250 40 | Y Y Y Y Y Y N Y Y Y 90%
5255 35| Y Y Y Y N Y Y Y Y Y 90%
5260 30| Y Y Y Y N Y Y Y Y Y 90%
5265 25| Y Y Y Y Y Y Y Y Y Y 100%
5270 20| Y Y Y Y Y Y Y Y Y Y 100%
5275 151 Y Y Y Y Y Y Y N Y Y 90%
5280 10| Y N Y Y Y Y Y Y Y Y 90%
5285 -5 Y Y Y N Y Y Y Y Y Y 90%
5290 0 Y Y Y Y Y Y Y Y Y Y 100%
5295 +5 Y Y Y Y Y Y Y Y Y Y 100%
5300 +10 | N Y Y Y Y Y Y Y Y Y 90%
5305 +15 | Y Y Y N Y Y Y Y Y Y 90%
5310 20| Y Y Y Y Y Y Y Y Y N 90%
5315 +25| N Y Y Y Y Y Y Y Y Y 90%
5320 +30| Y Y Y Y Y Y N Y Y Y 90%
5325 +35| Y Y Y Y Y Y Y Y Y Y 100%
5330 +40 | Y Y N Y Y Y Y Y Y Y 90%

Detection Bandwidth = FH - FL = 5330MHz - 5250MHz = 80MHz

EUT 99% Bandwidth = 77.315MHz For BW 160M CH50, it combined 80M in band 1 and 80M in

band 2A. Since DFS is only required for band 2A, and BW 80M in band 2A comply with detection
bandwidth requirement, BW 160M CH50 is deemed to comply with detection bandwidth
requirement.
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5. Test PHOTOS
Please refer to Appendix D Test Setup.

**********************TH E E N D**********************
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